!

COMPACT WHEEL LOADERS
' MODEL 648 AND 648BH
Parts Catalog No. 8-1422

4-87-RP-750 362

NOTE: This catalog replaces
Catalog 8-1421

-

ALPHABETICAL INDEX
oy

~ ONAN ENGINE SECTION :
PAGE GRID ‘ -
AirCleaner.................. P 5 AB FuelPump....... ...............
Blower Housing ................... 17, B4 FuelSystem ......................
Camshaft......oovvierioneeenenn. 11 77 A12  GOVEINOr ..o iii it
Carburetor ................ ... .... 5-7 "AB-A8 Motor-Starter ... e
Crankshaft........................ 9 A0 QliBase ....covvveeriiii e
-Electrical -Engine ... ........ ... 19 BE QUPUmMp - e
Engine Block & Attaching Parts  ».... 11-13  A12-A14 Pistons&Rods".............. P
Exhaust System .......h.......on -, 21 B8 Points- Breaker Contact ............
Fitter, Qil ... ___........ I e - 15 BZ Valves .................. L .
Flywheel ... .. ... L L .2 A10
BASIC TRACTOR SECTION
"PAGE GRID ' s
Axle - Front ... .. el 33 C6 Motor - Hydraulic Drive ........... '
Axle-Rear. ... ... . .t e, 38 ., €12 Pump - Manual, Power Steering . . . .
Backhoe Seat Assembly ............ 93’ G10 Pump-Main .....:...% .. ......
Backhoe Mounting Components . . ... 93 G10- Reservoir &Mountings .. ... oo
Backhoe Hydraulic Connecting Lines . 95 G12 Valve - Control, Tractor . ........ .
Baffles & Shields . .............. ... 23 B1Q Valve Control Linkage - Tractor .. ..
Brakes .. ............... e 35 C8 Valve & Control Linkage - Buckgt. .. -
Bucket& Arms ........ [ .37 C10 Vaive - Control, Power Steering .. ..
Controls - Choke & Throttle . ........ 21 B3 . Instruments, Elgetrical™. ....... ... .
Control - Speed, Hydraulic .. ....... 68 B14  Lever - Rarige Selector. ... ......... i
DECalS .. . i 77-79 - F8-F10  Liff - implement, Hydraulic .. ... e
- Electrical System . ... ennn 73 F4 LT 16 Hydraulic PTOKit ............
FAM o i 27 B14 LT26 Threé Point Hitch . ».......
Fenders .... ... ... .o iiiiaa 3 C4 Frame, Lift Rods & Arms . ...... ...
~ Fork Lift-LL20 . ..... S - 91 G8 Hydraulic Compohents ......... ..
Frame, Grille& Hood . .............. 29 C2. PTOCIutch ... o s
F27 Hitch Adapter ................. 89 - G6 PTO Valve - Hydraulic ... .. e
Hitch, Draw Bar ................... g1 . F12 Seat-Operator's ............ e
Hydraulic - Tractor ... . ........... 41-67 C14-E12  StweeringWheel ... ... .
Coupling - Pump Drive . ... ..... ... B3 D12 TodlBox ........ PR
Cylinder-Arms ... ............... 63-65 _ - E8-E10 Transmission.............. e
Cylinder - Bucket ................ 63-65 ES-E10 WeightBox ................. e
Cylinder - Power Steering . ..... ... 57 E2 Wheels-Front& Rear ....... P
Hoses, Lines & Fittings ........... 41-47 . C14-D6&- Whee! Weights - Model D-10 ........ .
\ T
| R
2

GRID

A8
B12

B4

B4

B2

B2

A0

© 86
A12-A14

GRID

- D14
E4-E6 .
D12
E12
D3
E14
D10

F4
ca -
F2

F14-G2

) G4-Eﬁ

.G6
B12-B14
i QG2

C4

ce .

C4

C12

F12

F12




A

quantity is variable.

'INDENTED DESCRIPTIONS

.

GENERAL INFORMATION .

INDEX

There is an index at the front and rear of this catalog.

The front index is an alphabetical index, of the major
groups or assemblies.

" The rearindex is a numerical index of the part numbers

and pages oh which these numbers are shown.

.

. ILLUSTRATION

Yo
»

Each illustration in this catalog shows a group of parts
or compenents, These parts and componerits are
aligned approximately as the parts and components on
your machine. Each part and compenent in an illustra-
tion has a reference number. These reference numbers
are in a list on. the page opposite of the illustration.
Next to _the reference number is the part number,

descnpuon and required quanlty of the part shown in
the illustration. E .

i

UAR - "“Use as requiréd"’ indicates that the part

NSS - “Not sold separately’” indicates that the part is
only available as a component of an assembly or the
part must be purchased locally. If the part js an
assembly component, the description will be indented
under the assembly description in the parts list.

I3 @

v

-

An aséembly can have many components. The com-
ponents of an assembly are indicated by an.indented
_ description. The-quantity for an indented part is the

-~ total needed for that complete assembly. See the

PARTS ORDERS

- All erders must include the following information: -

1. Correct part number.

~

* 2. Complete description of part or component.

3. Total qua-ntity of each part or component.

4. Product model number. :

:5. All necessary product identification numbers.
6. Meiho'd -fc?r sending the parts.

7. Complete _and—correct address.

CATALOG REVISIONS

As the product changes: we will send you new pages
for your catalog.

IMPOR'I"AN'T: Put all revisions into the -catalog as
500N a_s_possible.

RIGHT HAND AND LEFT HAND
IDENTIFICATION

The words right hand {RH) and left hand (LH) as used
in this catalog indicate the direction while you are in
the .operator's seat inthe normal operating position.

»

example. ' T, 4
REF. PART NO. DESCHIPTIDN . . . REQD
. A - 55189 . CYLINDER ASSY .- rear steering ... 0 ..\ ..t ver oo 1.
28 C A 56208 " SOCKET ASSY -rearcylinder.............. e 1
. 3. A 55956 PLUG - adjusting, Socket assy ..........o.veenenenninnnn... 1
+ 30 A 55957 ) SEAT-socketball .. ... .. ... ... .. .. .. 2
-3 A 56210 : SPRING-socket .\ .. ... oo il T 1
32. A, B6209 SEAT-socketspring . ... e e s 1
a3 G 457175 - ICLAMP ASSY - 50CKeLESSY ...\ vutre oot e 1
16- 836 - BOLT-1/2%x2-1/4"N.F.hex ................ e s 1
34 132 104 PIN - cotter, 3/16" x 3" ......... e 1
35 A 55839 STUD - ball, socket & cylinder. . ............... e 2
36 13- 410 -  BOLT- 1f"x518"NC heX o T L
= 37 92- 4 Lock WASHER™- 1/4" SAE ................................... 4

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBERS

TRACTOR MODEL

ENGINE MODEL

- 648

C25262 ENGINE
B48M-GAO18 SPEE. NO. 4184A

PRODUCT IDENTIFICATION
NUMBER (P.i.N.)

b

3

* While you use this catalog you will see a P.E.N. in the des-
cript‘ion of some -parts. This P.I.N, means that the partin-
gicated can be used only according 1o the instructions.




sl
m
n

o bW oL OMAEWN=S2CODONNOUO L WRY —

PART NO.

. C 20387
c . 27507
c 29953
c 28720
c 26202
13- 121
c 24927
192- 20
13- 65
192- 19
c 203986
C 23300
c 24929
C 20411
214- 274
C 29948
c 20393
113- 1
128- 101
C 20407
c - 26703
C 20399
C 20405
C 20398
C 20397
182- 525
C 22947

Printed in U.S.A._

v

MODEL 648 'AND 8488H COMPACT WHEEL LOADERS
CARBURETOR, AIR FILTER AND MANIFOLD

DESCRIPTION
TUBE-airintake ....... ... .. .............. e
CARBURETOR AND FUEL PUMP ASSEMBLY (repairspage7) ......
GASKET - carburetor mounting ..................oveeunennran...
MANIFOLD - engineintake ..... ..... s e e T
GASKET - intake manifald . .. .. R e e e
BOLT -manifold 5/16" % 2" .. ... .. ... oo ... B !

HOSE -breather. .. ... . . i i e e e e e R

BOLT-1/4"x1-3/4"N.C.hex .......cocvviii i, S
LOCK WASHER-1/4"" . ... ............ e e S
GASKET - air cleanermounting . ........... e e
HOSE-TUBl pump . e e e
BRACKET -sUPROIt ... ettt c i i ..
CAP-fuelpump ....... ... . i, e AP
CLAMP - hose 7/18 .. e e e
FILTER -breather ... ..ot ininnnnnn. R
SUPPORT - aircleaner ........... P &
BOLT -1/4" x1/2Z" ' N.C. heX ..ot ee e e o
[ L I S I ol T3 PARTUN
RETAINER-chokecable = ... ... ... ... ... ... . i uiiiiin.. .

v

NUT -wing 1/47 e
COVER -aircleaner......... AR . e
PRECLEANER ............. RS
ELEMENT -aircleaner ............ [

HOUSING -aircleaner'. . .........cvviiieannn.., e .

I

REQ'D .

RPN

..... /

March 1987



| - ; v

MODEL 648 AND 64-BBH COMPACT WHEEL LOADERS - 7
) C27507 CARBURETOR AND FUEL PUMP ASSEMBLY
' . REF. PART NO. DESCRIPTION ‘ REQ'D
1 NSS BODY ASSEMBLY - carburetor {order,C27507 carburetor} .. . .......... ..., 1,
2 - NSS§ . SLEEVE ASSEMBLY - carburetor {order C27507 carburetor) ... ... . i
3 C 20425 SHAFT - throttle (See kit below) . . .,-.’ e e e e 1
. 4 c 20426 PACKING - shaft{Seekltbelow)..,.'......'...........:...I .............. 1
5 C . 20427 SHAFT -choke ................ S PR 1
,. B Cc 20428 VALVE - plate assembly (See k:t below) e e ‘ 1
7 C 20429 PLATE-throttle.............. e e e e e e e e e e e e 1.
8 C . 20430 SCREW - throttlestop ....... S e e 1
9 C " 20431 SCREW - plate mounting {See klt below) ................................ 4
10 C 20432 SCREW - bowl cover mountmg ........................................ "4
1 . C 20433 SCREW - pump cover....... L P e 2
12 c 20434 GASKET - cover to valve plate (See kitbelow) ©..........oooouroeiro. . o1
£13 C 20435 GASKET - pump cover (Seekitbelow) .. ... ... .. ... ... .. ... ... .. 1
14 C 20436 °  GASKET - sleeve assembly (See kitbelow) ................. ... ... . ... 1
; 15 - C 20437 DIAPHRAGM - fuel pump (See kitbelow) ...:... .. e [P 1
/ . 168" C 20438 SPRING - screw, throttlestop .. ................... S o
/ 17 C 20439 SPRING - idle.needle (See kitbelow) ................. .. e . "
j 18 - C 20440 SPRING - dlaphragm fuel pump (See kitbelow) .. ... ... .. ... 1
P 19 C 20441 PLATE - ehoke . ... i i
207 C 27508 .  FLOAT ASSEMBLY - carburetor, . ...... R R L2
21 . C 20443 PIN.- float'(See kithelow) . .. ... ... ....... ... .. ... ... P <A
22 C 20444 NEEDLE -idle adjust {(See kitbelow) .............o . oo o1
23 C 20445 NEEDLE ASSEMBLY -power .. ... ... .. e e e 1
24 c 20446 "0 RING - needle assembly (See kitbejow) ... o 1
: 25 c 20447 - COVER-fuelpump ... P, 1
26 C 20448 PLATE - spring, fuel pump {See kitbelow).......... ... ... ... ... .. .. ... 2
27 C 20449 INLET - needle and seat assembly (See kitbelow). ................ ... ... .. 1
28 C 20450 TRETAINER - 08t BIN. .. ...ttt 1
c 24665 KIT - gasket (includes items 4, 12, 13, 14, 15 and24) ... ... 1
' C 24666 KIT - repair (includes items 3, 6, 9, 15, 17, 18, 21, 22, 26, 27 and
gasket kit} ... .. .. e e e e e N 1
- : R ~ - i
-3
; {

Printed in US.A. _

March 1987




‘#

/ . .
. MODEL 648 AND 648BH COMPACT WHEEL LOADERS -~ 9 .
PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT ‘f
REF. PART NO.- DESCRIPTION - i ) REQ'D
1 126- 13 - KEY - woodruff 3/16 x 5/8, flywheel' mounting . ... ... .. .. . -
2 C 20223 RING - camshaft centerpin ... .. e . 1
- 3 c 24326 CUP - govermor 1
da 211- 2116 BALL -governor . .......... e . b
5 C - 24943 FLYWHEEL - engine {includes ring gear and magnetring} . ......... .. ... .. 1
6 C 20226 GEAR -ring, flywheel . ... ... . ... ... oLl U o 1
7 c 22261 | GEAR ASSEMBLY - camshaft {includes items 30and 3t ............. S 1
8 C 20229 WASHER - thrust, camshaftgear .......... ... ... ... . . 0 i, R
8 - 126- g KEY - woodruff 1/87 x 172" {0.13%12.7mm) ... 1........... .. ..ol 2
10 C 23304 CAMSHAFT - (includes C20233 pin) . .. ...t e , A
1 C __..20233 PIN -camshaftcenter ................. ... .. ... ... ... 1 foo
.12 C 24931 PISTON AND PIN - standard (includesitem 14} .......................... 2 .
12 C 24932 PISTON AND PIN - .005" aversize {includes item 141 {013 mm) ............ 2 ‘
12 C 24933 PISTON AND PIN - .010"” oversize {includes item 14} {(0.26 mm) ... .. o 2
12 ..C 24934 PISTON AND PIN - .020" oversize (includes item 14 ) (0.51mm) .......... .. 2
; /TZ C 24935 PISTON AND PIN - .030" oversize (includes item 14} {0.76 mm) ............ 2
“12 c 24936 PISTON AND PIN - .040" aversize (includes item 14} {1.02 mm) ....... P 2
13 C 29572 PIN - pIstOn . e i 2
Ve 14 C 20241 RETAINER - pistOnpin ... ... e el e 4 f
' 15 c 20739 RING SET - piston {standard] . . ... oo i i e, 2
15 C 24938 RING SET - (.005" oversize) (0.13mm) ... ... .. ... ..... e 2
5 = C 24939 RING SET - piston {.010” oversize) (0.25mm) . ....... ... ... ............ . 2
y 15 C 24940 RING SET - piston {.020” oversize) {0.51Tmm} . ........................... T2
- . 5 . C 24911 RING SET - piston {.030" oversize) (0.76 mm} . .. ........ . ... ... ..cc.uun. 2
15 c 24942 RING SET - pistan (.040" oversize) {1.02mm} . ... ... . ... . .., 2
- 16 C 25383 CONNECTING ROD ASSEMBLY -f{standard) . .. -........................ 2
- 16 C 26384 CONNECTING ROD ASSEMBLY -{.010" undersize} (0.25mm) ............ 2 2 |
- = 16 C 725385 CONNECTING ROD ASSEMBLY -{.020"" undersize} (0.5Tmm) ............ 2 o
. 16 C 25386 CONNECTING ROD ASSEMBLY - {.030" undersize) (0.76 mm) . .......... 2 =
17 C 25774 *  BOLT-connectingred 5/16" special N.F. ......... ..... ............. 4
18 Cc 25775 NUT - lock, connectingrod 5/16 N.F.................... T 4 -
19 C 20215 SCREEN - flywheel ... .. . e 1
- 20 C 20303 WASHER -7/16" flywheelmounting ............. ... .. . ... ... .. . .... 1 3
21 92- 7 LOCKWASHER - 7/16" ... .. e i i s L
22 13- 321 BOLT -7/16"" x 4" N.C. hex, flywheelmounting ., . ........................ -1
© 23 C 28321 KEY - square, 1/4"" x 3/4" rear crankshaft .. .. ... ...., e e e o P
24 C 20218 RETAINER -crankshaftgear ... ... ... .. .0 .. . .. ... .......... "
25 c 20219 WASHER - retaining crankshaftgear .. ... .. P 1 o
26 C 25776 CRANKSHAFT -efigine ................ e e 1 T
27 182- 547 SCREW - locking 1¥4" x 1/2" N.C. hex ...... e .37
28 Cc 24325 HUB -governarcup™. .. ...t e T e 2
29 C 22262 . GEAR-crankshaft. . S ... o IR 1
30 c 29973 SPACER “governor ball , N, . . . .. T S 1
31 C 22264 PLATE -governarball.................cooooiia.. .. e 1 i
|
Printed in L.S.A. : - March 1987 .



10

. MODEL 648 AND 548BH COMPACT WHEEL LOADERS 1 ,
ENGINE BLOCK AND ATTACHING PARTS .

"REF.  PART NO. DESCRIPTION : ‘ REQ'D .
1 c . 25223° BLOCK ASSEMBLY - cylinder, standard bore. ... ... ... e o 1 .
2 41- 26 PLUG - camshaft, expansion ........ e e T
3 c =~ 20256 SHIM - rear bearing plate {.005“) (0. 13mm} ....... ... ... ... ...... . UAR
4 113- 208 . BOLT-3/8"x1-1/4"N.C.hex ........o. i . . .. 8
5 . C 22618 BEARING - crankshaft, rear (standard}. ... .......0......... e o

- B .C 20267 "WASHER - thrust, crankshaftbearing ..................... e 2 .

.7 - C 20268 GASKET -bearingplate-. ... ... ... oo ., . e 1
8 C 20269 | * PLATE - bearing (does not include bearings) .. .................. s 1
9 C 20270 BEARING - camshaft 3/4'" (service partis 6/16"} .. ............... ... 2

10 C 20271 SEAL - bearingplate . . .............. R AT o 1

1 c 20272 PIN - main bearingstop............. ... ... ... ... e 4

12 192- 21 . LOCKWASHER-3/8  bearingplate .:............................. 5

13 C 24946 TUBE - oil, crankcase . ... 00 o e e e . 1

14 C 20287 INSERT -valveseat, intake ....... ... ... ... .. . ...l ........ 2 -

15 C 29974 INSERT -valveseat, exhaust .. ..... ... ..o oo ot 2 3

18 c 20292 GUIDE-valve. ... i [P Lo 4

17 C 20295 BEARING - crankshaft front {standard) .......................... . 1

18 C 20302 GASKET - valve guide, intake .............. e .2

19 C 25777 BLOCK ASSEMBLY - short (includes: cylinder and crankcase, all bearings, .

’ crankshaft, “‘damshaft, timing gear, governor gear case, conhecting rods, =
. pistons, piston rings, valves, oil pump and breathertube) ............. .. 1

20 C 20243 SPRING -breathervalve . . ... ... . . o 1

21 Cc 20244 VALVE-breather. ... ... . .. e e 1 Py

22 C 20245 BAFFLE - breather . . . . .. e e S 1

23 195- 2010 WASHER-1/4" . .............. e e e e 1

24 C 20247 WASHER - 1/4 COPPBL . e e oo oottt e e ee e e . 2

25 C 20248 WASHER-5/16" ... .. ... ... ... e e e ) 18

26 c 20250 COVER-valve. ... ... oo ol i e 1

27 C 24348 COVER - val¥e (with breatherport} ... ... .. ... .. ......... e 1 -

28 C 20257 CGASKET -valve COVEI . . . o e e 3

29 26- 532 BOLT -head, B/16" - 18 x 2" ... . e 6

30 26- 526 BOLT - head, 5/16'" - 18x 1-5/8" ..... ., e . 12

31 C 20574 = WASHER -copper3/8” ........... e e e e 2

© 32 C 26201 GASKET -cylinderhead . . ... ... 2

33 C 24949 HEAD-L.H:No.2................. L e P SO o

.34 C 24950 HEAD-RH.No.1 ... .. ...... e e . 1

36 c 22619 BEARING - crankshaft, rear (.002"" undersize) (0.05mm) ............. ... ¥ 1

36 C 22620 BEARING - crankshaft, rear (.010°" undersize) (0.25mm} ............... . 1-

36 c . 22621 BEARING - crankshaft, rear (.020"" undersize} (0.B1mm} ... .. .........70 -1

"~ 36 ‘C 22622 BEARING - crankshaft, rear (.030" undersize} (0.76mm) . ...... ....... ]

38 113- 132 BOLT -valve cover 1/4" x1-3/4" hex........ ...... ............ - 2 -

39 C 20517 RETAINER -valvespring ....... ........... T 4

40 .C 20276 TAPPET - valve (standard) ............ S e 4

Printed in U.S.A. . . - g March 1987
{

ot et T




12

42

BERRENSARREREHES

Printed in U.S.A.

MODEL 648 AND 648BH COMPACT WHEEL LOADERS 13 .

%
ENGINE BLOCK AND ATTIQ?HING PARTS |

DESCRIPTION 7 : "REQ'D
TAPPET - valve (.002" oversize) (0.05mm) ...................... ... I
TAPPET - valve (.005” oversize) (0.13mm) ........ ... ... ..............

INSERT - valve seat, exhaust {.002'" oversize) (0.05mm) . ...... ... ... ..

~INSERT - valve seat, exhaust (005" oversizel {0.13mm) .. ... ... .....

4
|
2
2
2
2
INSERT - valve seat, exhaust (.010" oversize) (0.25) ........... ... ... ..... 2
INSERT - valve seat, exhaust (.025" oversize) (0.B4dmm)...... .. ... . ..., .. 2
INSERT - valve seat, intake {.002"" oversize) (0.08mm) .................... 1
INSERT - valve seat, intake (.005'" oversize) {0.13mm) .. ... e 2
INSERT - valve seat, intake {.010" oversize) (0.25mm} .................... 2
INSERT - valve seat, intake {.025" oversize) (0.64mm} .................... 2
TUBE-fuel pumpvacuum ... ... .. el 1
SPRING-valve ........coiii e e 4
LOCK -valveandspring ............ .. .. ...........0 e e ’ 8
BEARING - crankshaft, front (.002"" undersize} (0.05mm}. ................. 1
BEARING - crankshaft, front (.010"" uhdersize} (0.25mm).................. 1
BEARING - crankshaft, front {.020" undersize} (0.51mm) . ... ........ ... ... 1
BEARING - crankshaft, front {.030" undersize) (0.76 mm) . ...... ... . ... .. 1
BOLT-3/8" xT/2"N.C.hex .. ... I, 2
KIT-gasket,engine .............. ... cou....: e e 1
KIT - gasket, carbon removal (includes: valve cover gaskets, cylinder head
gaskets, and intake manifold gaskets) ........... .... e e 1,

-

March 1987




. . -
L. - ‘ . N M60/ELB48AND 648BH COMPACT WHEEL LOADERS , N
. ‘ S : ‘ - . ] OIL SUMP, OIL PUMP AND GEAR CQOVER . ’ . .
‘ REF. ._PART NO. - T DESCRIPTION - . " REQD AN
' . 1 C . 2263 . COVER ASSEMBLY -gear...........:...... U et 1
! ' ' 2 C . 20306 BEARING-governorshaft ............................. R e 1
3 C 22632 SHAFT AND ARM ASSEMBLY -governor . ......................... 1.
. .4 C 20307 YOKE-governorshaft . ............ e W 1
5 182- 84 SCREW -yokeretaining-...........0.............. e, U 2 . ’
. 6 C 20309 © PIN=-governor, cup stop .. .. ... 1
7 C. 20310 SEAL - oil, governor shaft, , . .......... N L 1
g 211- - B ""BALL - gqvernor shaft bearing . . :......... e -2
9 c 23z . . SEAL-gear COVEer ... .. i e e R 1
10 C 20313 . GASKET-gearcover ........... e Cein, S, 1
I 11 C 23320 PIN-gearcover 5/168" x 1-1/8" ..., . ..o o i, e 2 i
| 12 c 24958 - DIPSTICK - oil level indicator . . .. ..o oo .. T e e e e PO, |
13 C 29984 v GASKET -0l pan. ..o e 1
14 . NSS PLUG - oil sump, 1/2""square head {use 221-844} . ,............ ... e 1
15 - 221- 844 PLUG - oil sump, T/2" socket head ..... ... e L A PP 1
16 C 22633 SUMP-oil ... ... .. ... S e 17 v
17 C 20320 SPRING ~oilbypass ......... e AN, <1
) 18 114- 200 BOLT - oll bypass 3/8" x 1" N.C.hex .............. e e 1
19 C 20322 .\ VALVE-oilbypass ................... e DU |
20 C . 29734 PUMP -0il oot e e, R ' 1
. 21, C1 23321 INTAKE - oil pump (includes cup, screen and pipe) ... ................... 1
- .- 22 192- 21 LOCKWASHER-3/8". ... ..v. . el T -4
. - 23 13- 287 BOLT -3/8" x 2- 1/2" N.C. hex e e e 4
o 24 192- 19 LOCK WASHER - 174" ... 2 -
- 25 113- 4 BOLT-1/4"x 1" N.C. hex ................ S, S 2 :
26 221- 1180 NIPPLE-oil drain.......... T e 1
.27 221- 1377 ELBOW-oildrain ................... PP e 1
o 28 c - 203 WASHER -5/16" copper’.. ...l e 7
- 29 C 20574 WASHER -3/8" copper . ......... et . ]
- ! - 30 C 20325 | KIT-gasket, ol pump . .. ... .. o T 1 -
3t . 13- -528.  BOLT-5/16"x1-3/4" ........ e e v 4t
32 26- bha4 BOLT -5/16" x 2-3/4" ... ............. e L 1 .
' 33 C 20330 GASKET - oil filter adapter ........... e e 1
34 13- 103 SCREW-5/16" -18x1” ........... ey e e T e, L 2,
35 C. . 20565 - ADAPTER.- oil filter. . . .. e A 1
36 c 26191 FILTER-oil.. ... .coove oL, e e 1
4 37 ¢ 20577 SEAL-oilfilter ............. .. ... .. ... e S
38 C. 25389 DRAIN -oilfilter. . . .2......... LT S 1
P 39 182- 525 SCREW - No. 10 - 32x3/8”..=...'.. B R T 2
’ ( 40 192- 18 WASHER-No. 10 ...................... A 2
i LY N M
. 4 ) " - ]
. . - - ' - ‘ . N Printed in U.S.A. . : : March 1887




3-

16
REF. PART NO.
- C 20359
. ~ 2 - C 20360
> C 20361
.4 C 20369
5 C 28719
.6 C 2037
7 18- 49
g C 20372
.9 185 14
) 10, 136 2
11 169- 131
12 C° 20375
13 ° C 20376
14 NSS
15 121-
P 17 195 2027
e 18 ¢ 24951
19 ¢ 25778
20 C 25779
, 21 163 2
2 ¢ 29733
f 23 113- 103
24 192 20
\ .25 187 1147
C 26508
. 1 NSS
2 < NSS
o - '3 NSS
o 4  NSS
—~ 5  NSS
' - 5 C 20074
7 C. 20278
8 192 19
9 € 20333
10 'C 20334
- 1 C 20335
12 NSS
13 ¢ 20336
14 NSS
15 NSS
, 16 NSS
17 NSS
18 NSS
19 NSS
2 20 NSS
21 NSS
22 NSS
.23 - NSS
- ¢ 20837
) 24 193- . 57
2% .129- 101
Q

Printed in U.S.A.

MODEL 648 AND 648BH COMPACT WHEEL-LOADERS

- ARM -governorcontrol ... ... e ;

" RETAINER - throttle cable {use C29506 and 187-1511) ... ... ... . ... ......

~WASHER -5/16" ... ... ... . i e S

.BOLT-through ................. e e e e

17,

GOVERNOR AND BLOWER HOUSING

. H
DESCRIPTION ‘ REQ'D!

ROD - governarcontrol ., . ..., .. e e -
RETAINER - governor contral rad, carburetor end
RETAINER - governor contral rod, governor end

........................

BRACKET -governormounting ...........covvveinvnan. et e,
SPRING -throttleleveradjust ..............coiiiii i iiniin.. P
SCREW -N0.6-32x7/8 panhd. ... oo e
CLAMP - swivel, throttle .. ........_.. P e e T
WASHER -swivelclampmounting . . ... .o i i e e
PIN - cotter, swivel clamp mounting .. .......
SCREW -No.8x5/18", swivelclamp ....... . .. ... ... . ... . .
BUSHING - governor control ... . .. G e CVITTIT
SPRING-governor, . ... ... [P

BOLT - 1/4" - 20X 1/2" . o i T

BAFFLE - cylinder air, R.H. .. ... .o S
BAFFLE - eylinderair, L.H.. .. ............... e D
HOUSING - blower .. ....... e R
BOLT-1/4" x7/16" N.C. hex . ............... T
MOTOR - starting, 12 voit(seebelow) ... .0 .. ... ... ... ... ... ... ... .
BOLT-5/16" x 1" N.C. hex, starter motar ........ . et iirniinennnns.

LOCK WASHER -5/16” .. ... . iiieininnnins AU e

N NCT NCREPOR RN SO, QU S N, JE g G g e )

C29733 STARTER MOTOR

-

KIT - cover and drive retainers ................. R
COVER-dust....... e e e e e

N L =1 o < P
WASHER = SIOP MU .t .o o - e et ettt

- SPRING - tension ....... e P
SPACER-dustcover ... .. i e
DRIVEASSEMBLY ... ... .. . ... ... .. e PPN S

LOCK WASHER -throughbolt ...................... e oo
CAP ASSEMBLY -driveend ....... ................ e fol.
WASHER - thrust, armature ... ... ... ... ... e e
ARMATURE -starter motor . .. .. ... i enan e
HOUSING - starter, order C29733 starter . ... ... vt ivenenrcinrennens
CAP ASSEMBLY - commutator {includes'items 14 through 23} .............
SPRING - brush ... .. e e e
HOLDER-brush ... . ... ... VOO
SCREW AND LOCK WASHER - brushmounting . ................. ..
BRUSH -ground .. ..o s e
STUD AND BRUSH ASSEMBLY ... -
BUSHING -insulating ... .. ... e, s
WASHER -insulating.. . ... ... i e .
WASHER -stud mounting ......oo v iinnneennn. e ST
LOCK-WASHER -stud mounting ....... ..o
NUT - stud mounting ............ S
KIT - brush and spring {includes items 14, T7and 18} ................. ... ..
LOCK WASHER - externai fobth 1/4" ... . it
NUT-1/4"-20 ...... e T e e

bk e A RIRIMN) — a3 3 S W RYPRY — 3 1 x a

July 1988




—~ ' . . : . . MODEL 648 AND 648BH COMPACT WHEEL LOADERS ) 19
N . IGNITION AND CHARGING SYSTEMS
oo ' . . - REF. = PART NO. : DESCRIPTION o REQ'D |
y ’ Cc 20890 BREAKER CONTACTASSEMBLY...................... B ; 1
1 182- 520 SCREW -No. 10- 24 x 1-1/2" . o e 1 '
2 195 513 WASHER-No.10............. R e 1
3 C 23854 COVER -breakerbox ... ... ... .. i 1
4 182- 545 - SCREW -N0.8-32x'5/16" self-tapping ...« ....ooiveerneeennnnn... 1
. ‘5 192- 16 - LOCKWASHER-No. 8B ................... e e 1
i 6 C 29991 CONDENSER -ignition . ... ol N 1
' 7 166- 143 - SCREW-1/4" - 20x 3/4" e S 2 .
a8 192- 402 LOCKWASHER-1/4" .. ... ... ..., e e 2 )
9 Cc 29736 CONTACTS -breaker .. ... oo in i e 1
i0 C 25100 BASE-breakerbox ........ ... o 1o
11 C 20345 GASKET -breakerbox . ... ..t e e 1
12 C ° 20347 PLUNGER - breakerbox ............. T .. 1
13 C. 29992 . LEAD - breakertocoilnegative . ...........co.ciiiiiiiiiii. . 1
1 173- 210 SCREW - No. 10 x 1-3/8" round head, machine ... .... e e 3
. 15 214- 259 CLAMP - coll mounting ... ...t e e e T, 1
— . .18 C 20344 “RETAINER -~ spark plug cables .. ... e R 1.
. 17 C 29993 KIT -sparkplugcable .................. W e meeeenans e 2
i 18 192- 18 LOEK WASHER - No. 10 .. N\ ' : 3,
- 19 ,C 29752 COIL - ignition ) 1
S 20 C 25845 SPARK PLUG o 2
21 C 27508 REGULATOR/RECTIFIER -12volt .. ... e .
22 c 24956 STATOR - aiternator charging ... ... e e e o 01 .
23- € 25227 *© CAP-coil ..mn..... ... .. U 2
24 C 25338 CONNECTOR - 81at0F . ..o e e e e 1
- .
/
&
[
-
i - . ’ -
<.
" "Printed in US.A. : March 1987 -




Al r
1 ”
! S
1 L - -
! LY
|
i 20 ¥
|
]
i
| []
Lo
|
'
|
\
'
i
'
"
1]
'
1]
!
\
e
A
- S
— _— .\‘ -
b
A
[
kl
e
-

O DU B R =

"

=

C 20109
o 25946
C 25944
C- 26207
61- 512
C 28294
129: 102
192- 404,

j;j

Printed in U.S. A,

REF. PART.NO.
1 C 25603
2 .C 30073 .
3° ¢ 25604
4 ¢ 30074
5§  1n- 5
6 192 18
7 7 129 17-
8 C 23032
x5

3

MODEL 648 AND 648BH COMPACT WHEEL LOADERS

'CHOKE AND THROTTLE

CONTROL - throttls

...............................................
& '

" HANDLE - throttle control

..................... P I TR I R P

CONTROL-choke. ... ... i i

HANDLE - control choke

e

MUFFLER - exhaust
PIPE - exhaust L.H.

PIPE - exhauist R.H

CLAMP - muffler

...................................................

GASKET - exhaust pipe
BOLT -5/16" x 3/4” NC socket head

DESCRIPTION

T

EXHAUST SYSTEM

.......................................

]
1
1
1
N 2
2
2
1

March 1 887 ‘

R N PN RPN

21



0 . / A - - B
22 MODEL 648 AND 648BH COMPACT WHEEL LOADERS - X 23
B _ BAFFLES AND SHIELDS
) . ' § REF.  PART NO. ' DESCRIPTION REQ'D
- 1- C 28033 BAFFLE - heat, L.H.cylinder .. ........ ... ... i, e 1
2 C 28034 BAFFLE -heat, R.H.cylinder.....0 ... ... ... ... .. . ... .. . . . . ... .. 1
3 C 25975 SHIELD -exhaustpipes ... 1
‘ 4 187- 1036 SCREW - 1/4" - 20 x 1/2" self-tapping . .. ... .. .o\ 6,
. @{
REAR ENGINE MOUNTS
1 Cc 22949 MOUNT -engine, rear- . .............. .. .. S -1
2 113- 208 BOLT - 3/8" - 16X 1-1/4" .. e e 2
> 3 195- 525 WASHER -3/8" ................ e 2
4 192- 21 LOCK WASHER - 3/8" .. e e e 2
, 5 128- 103 NUT-3/8" 16 . e 2
.6 C = 21652 BUSHING -MOUNT ..o e e 1
- 7 13- 44 BOLT - 172" - 13X 21/ 1
8 131- 1182 NUT -lock 1727 =13 Lo e 1
: - 9 195- 533 WASHER - 112 1-
Tt .
5 »
!
| . ) B . .
~ \ —
. ' /f‘/|
§
) \ J
1 Lk..’:
Printed in U.S.A. - ) ) " March 1987




ra - - = e G ey " aai == —— o
- i . - .
" B . . _ - - . .t ‘
~ 1 h

MODEL 648 AND 648BH COMPACT WHEEL LOADERS' J - 25
FUEL SYSTEM
REF. PART NO. "DESCRIPTION . o REQ'D
1 c 18133 - TANK - fuel (use before S/N 14076853} shown . .......... e, 1
1 C 26622 TANK - fuel {use S/N 14076853 and after} .. ....2........ ... ...~ ... ... 1
2 c 11529 CAP-fueltank . ... .. ... i, e 1
3 C 11545 INSERT -fuelcap «...ocor ittt T
4 . C 18190 STRAP - tank mtg. {use before S/N 14076853} ................... e 2
5 C 14680 . CUSHION -fueltank . .. ... .. i e 4
6 182- 209 SCREW-1/4"x1-1/2" round hd. machine........................ S 2
7 _128- 504 NUT-1/4“NCsquare-................ e e 2
8 “C _ 10678 ELBOW -fueltank........................ lo i, 1
9 - 214- 251 CLAMP - hose . ... i e P ; 4
10 NSS " HOSE - fuel line 45" {1143 mm) {use C28937cutto fength......... e 1
11 . NSS . =" HOSE - fuel line 5-1/4"" {127 mm) (use €28937 cuttolength) ............... 1
12 C 128935 FILTER - el ..ot e e e e e 1
13 C 26143 VALVE : fuelcheck (optional) ...... ... ... . i, 1
_ . ‘ \
f PTO CLUTCH LINKAGE (648)
N 1- 192- 21 . LOCK WASHER BB 1
o 2 C 17679 HANDLE - clutchengaging ........ ... i i 1
- 3 . C - -147128 . GRIP-clutckhandle ..................... P DU . 1
4 129- 103 INUT = 378 T o1
5 113- 102 LT - 5/16' x 3/4"" NC hex ........... . P e B
3] 192- 7 20 OCK WASHER -5/16" . . ... E A S e 1
7 195 2176 ° WASHER-B/18" ... ... . i PR e . 1
8 C 20093 BUSHING -fliplock ... ... . e e e 1
—_—— 9 132- 310 PIN - cotter 1/8" x 17 . e 2 .
10 C 27735 ROGD-clutch............. P - 1
_ 11 C 19767 GUIBE-clutchrod ................. e T
- 12 113 207 BOLT -3/8" x T NC hex ... . 2
: 13 . 195- 525 WASHER-3/8" ............... U R 2
L T 14 131- 11817 NUT-lock 378" NChex ........ ... e, el 2
; . 1% C 20053 BUSHING-nylon ... ... i e L2
16 cC - 14906 - "WASHER - 3/8™ nylon {early productlon) S, e 2
17 C 19867 : SPRING - ctutch rod (early production) .............co..... . L. 2
18 C 23743 - ARM-clutchpivot .......................... Tl PP 1
-7 19 - C 23440 | ACTIVATOR -swWItCh ... . i i e e \ -1
20 182- 528 SCREW-#10-32x1/2" ... . e 2 N
21 192- - 18 LOCK WASHER-#10................. e e e e e - 2 ™M
22 128- | 37 JNUT-#10-32 L. R e e e e < 2
23 111- 340 BOLT-3/8" x3/4"rd. headsq.neck............ e e 1
24 132- - 320- PIN - cotter 3/327 x3/4" .n.. .. e e e e e e ' 2
k-
%
o B - o ,
g Printed in U.S.A. . ‘ - - March 1987



[

v
,26 1
it
. () )
‘ b I
!
) -
, .
[
— ®
| .
|
| o 1
! i‘
' |
|
|
A
:
‘ Sy
o
C s .
a §
|
i
| <
|
|
I
I .
i -}
]
1
|
]
|
J— |
|
[
~ [
| .
.

J"’%ﬁu

S e e T
MODEL 648 AND 648BH COMPACT WHEEL LOADERS : - 27

CLUTCH ASSEMBLY (PTO) (648)

REF. PART NO. DESCRIPTION REQ'D
_ C 27152 KIT - clutch and fan assembly {use before S/N 14045699) ..... S 1
: C. 31026 CLUTCH AND FAN ASSEMBLY use S/N 14045699 and after ............. 1
1 c 16616 FAN - coolings...... e e e e 1
2 C 24741 : HUB-clutch. ... ... . o R R . 1
3 C 2703 KIT - engagmg arm {use before S/N 14045699) . =7 ... ovvrnenn... o 1
3 C 26166 | - ARM -engaging (use S/N 14045699 and after) ....................... 1
4 164- 41 SCREW-5/16"-18x 1" flatheadsocket .. .................. e 2
b 193- 76 LOCK WASHER - 5/18" special external tooth ........ e 2
B C 28677+ - WASHER-fan 17/327 .. ... .. .. ol P A
7 C 16515 WASHER-spring ...7......... e e feeeae 6
8 C = 18557 . | WASHER -spacer .050............ B R 3
9 C 31045 ; PULLEY AND DISC ASSEMBLY e e e e e 1
10 c. 23740 . KIT -friction dise . ... ... 0 e et it 1
11 c 29735 BEARING - ball - ... ittt e 3
12 C . 23033 CAM-clutch .. - 2
13 C 16786 . SPRING - clutch load e e e 2
14 129- 125 NUT -T2 N . e e i e e e 1
15 C 23627 GUIDE - adjustingnut . ..................ooon. P 1
16 c 23624 WA SHER - SPACRE . oottt ie e e e e 1
17 C 23630 - SPACER-hub ............ T N 1
18 [ 23625 NUT - 80JUST . i e e (.
19 NSS** SPACER - washer .200" {use before S/N 14030157) .. ~...... .. Y. 1
21 c 29811* . SPACER - washer. 100" {use S/N 14030157 and after) ..............:. 1
22 131- a34 NUT-1/4" -20flangelock. ... ... ..coiioio it e 2
23 ' C 31018 CAM -alutgh . e A 1+
24 113- 3 BOLT-1/4" -20x3/4" ... . e e 2, -
25 C 31018 . CLEVIS-PTODBrake . ..ot iiiens e 1
28 . C 29772 ‘WRENCH -clutehadjust ..., .. ..o 1
FAN ANEL,_UB ASSEMBLY (648BH)
. . - - R \ e
1 C.. 16618  FAN-cooling............... LTI R e et s feeee T
2 C - 2474 HUB - aluteh . oo i i e et e e e 1
4 164- 41 SCREW -5/16"" - 18 x 1" flat head, socket. ... .. .. e e e 2
5 193- 76 WASHER -5/16" externallock .. ... e 2
6 c 28677 WASHER - fan 17/32"" ... .. R 1
14 129- 125 NUT-1/2"N.Fo......... SR AP 1
17 C 23630 CSPACER-hub ... SR 1
20 c 21652 BUSHING-spacer .........cvvunn.. e e 1
.r .
*Some units use (2) .060" spacers.
Use C29811 for service. i
" **Some units use {3 or 4) 050 spacers.
Use (2) C29811.for service.
I3 - - -

Printed in LLS.A. © July 1988



] \‘\‘;‘
\\ : - . ) « ) ) ) 4 . . . -
. MODEL 648 AND 648BH COMPACT WHEEL LOADERS . 29 .
- HOOD, FRAME AND GRILLE
- REF. .PART NO. T DESCRIPTION ; : REQ'D
1 NSS - FRAME - main 648 (contact Ingérsoll Service Parts for avéilability) .......... 1
1 NSS FRAME - main 648BH {contact Ingersoll Service Parts for availability) . ..., ... oo
2 C 25933 . PAD-foot, LH. ... ... ... . ... ..., O I 1
2 C 25935 PAD-foot, R.H. ..., U S 1 - 7
3 113- 207 BOLT-3/8"xT"NChex ..........oo i, e 8 "
4 192- 2 LOCK WASHER -3/8"....... P . " 18
‘ 5 195 104 WASHER-3/8" ... ... .. i e L 6
6 129- ° 103 NUT-3/8 " NChex ... r i i e T 10 .
7 C . 25969 TRAY -Battery........................... e e PV
8 C 16239 STRAP -batteryholddown . .......................... . P 1
9 113- 102 BOLT -5/16" x3/4"NChex ......c.....ooviiiiiin.. e e e 4
10 C 29759 PIN - axle pivot {also use C28760, C22278, 219-65 .
. - before S/N 14098406} ... ... .. .. . e 17
1 187- 1910 BOLT -3/8" x3/4"NChexhead ......0. .0 . ... 1- '
12 219- . 17 FITTING - lube (use before S/N,14045712) . ... ... .. S e 1 =
13 C 25971 FRAME -grille ....... e 1
14 C 19375 INSERT -grille . ...... e e e e e 1
15 c 21545 PANEL-headlight.................... e P 1
' 16 187- 1038 BOLT -1/4" x1/2"NC hex slotted. -........... e 9
' st C 17653 NUT - 1/4” tinnerman ..., ....... T toa 9
TR 18 ' 113- 208 BOLT-3/8" x3/4"NChex ....... e i i 2
: ’ 19  C 17647 PANEL -dash........... e e e e, e T e 1
. 20 . 187- 1038 BOLT - 1/4" x 1/2” NC hex self tapping ... ... .. U e AN 7
" g 129- 37 c NUT-#10 L e e 3
T 22 c 25975 SUPPORT -grille... ... ) e P 2
.23 M- 7340 BOLT-3/8" x3/4” NCround head, squareneck ..............c..ovvuan. . 8
24 C 25973 HOOD .......... e S e D s PRI 1
- 25 113- . 208. - BOLT-3/8"-16x1-1/4" (engine mounting) ........... I, e 4 '
. : 26 192- /2 LOCK WASHER-3/8" .. ..., T , 4
’ 27 129- . 103 . NUT-3/8"-18NChex....... FE P 4
28 C 180565 PIN-latch............... LA e “ol 2 !
29 c 10838 PIN - safety . . e 2 .
30 195- . B21 WASHER-5/16" .. ... Ll 4 T
31 c 21638 STRIP-seal .......«......... N e 1 .
32 c 27508 PIN - attachment =~ ... ... e e P 2 e,
33 131- 1318 NUT-lock 1727 NFjam ..o e e 2
34 182- . B28 SCREW - #10x 1/2"panhead . ....... ... ... ... .. ... ..., T .3
" 35 192- 18 LOCKWASHER-#10........:.............. e e 3
A 36 1956- 513 WASHER - #10 . 3
B 37 195- 525 WASHER -3/8" . miimgerens U e Ve, 4 .
L 38 . 219 55 7 FITTING- lube 90° {use S/N 14048712 and after) ... ....oo.ovioron oo :
- -39 C. 29760 RING - retaining {use S/N 14098406 and after) ........... DI e 1
40 . C. 22278 PIN - retaining {use 5/N 14098406 and after) . .... ... PR NI B 1
41 C 21540 HINGE-hood....... .. ... _. F e R 1 .
_f L)
o v *
v “ Ta .
Printed in US.A. - ) ‘ ’ - March 1987
. ' [N : N ! ! ' - + '




30

N : ’ REF.

WO U LN -

PART NO.
C 17488
C 26608
13- 424
192- 23 .
C - 26028
C 16428
C 30067
C 26909
C 15410
195- 2175
13- 122
C 14534
121- 106
NSS :
C. 29307
C 14728
C 17456
C 17457 "
C 22850
C 22849
cC 17491
195 525
cC 17216
C 17066
131 1181
13- 257 .
C 26092
C 29305
C 29306
13- 102
131- 911

Prifited in U.S.A.

MODEL 648 AND 648BH_COMPACT WHEEL LOADERS : 31
' SEAT, FENDERS AND TOOL TRAY '

DESCRIPTION . REQ'D .
SUPPORT -seat, front ........................ S P -
SUPPORT “seat, rear . ... ...t e e
BOLT -1/ x VP NC hex .. e
»~ LOCK WASHER-1/2" ............. et e e e :
TRAY -tool ..... .. .. e PR
PIN-seathinge ........... e e Gy e
SEAT-black ... .. . AP S
SEAT-brown ................. e e e,
CUSHION -rubber .............. e e,
WASHER- 5716 x 1-1/4" O.D. . oo
BOLT-5/16" x1-1/2"NChex ........ouueu i, e
BUMPER - seat {use before SYN 14076863) .. ... e e e
BOLT-5/18"x1/2" NChexflange ...................... R e )
HINGE - seat (before S/N 14076863 use C29307 and {2} of £29305, C29308,
113102, 131-911) .o .
HINGE - seat (used S7/N 14076863 and after} .. .................._. e
GRIP-shiftlever ... . .

ARNBRRAO oo ah b

FENDER - L.H. (648BH) ................. e TR
FENDER-R.H. {648BH) .................... A S
LEVER - shift ................ R

WASHER -cupped ... 0. P
NUT -lock 378" NC hex .. ..o e e '
BOLT-3/8"x2-1/2"NChex ..... ..o, s
PAD - step, fender (648BH) ........ B .
CAP - spring (use S/N 14078863 and after) ... ...... ... . ... ... ... ....
SPRING - seat {use S/N 14076863 and after]........ e e
BOLT -B/18 - 18 %374 ] T

[ T A T N B, T o, T U AU (e Y U T S (I QO (i p—y

‘March 1987 -



3z

REF. PART NO.
1- C 17296
2 NSS -
2 -C 29730
3 C 25937
4 "NSS '
5 .- NSS
5 C 30163
6 113- 417
7 192- 23
8 196- 536
9 C 17684
16 c 28248
11 C 12888
J12 C 18248
13 219- 17
14 C 12106
15 C 25942
16 C 29010
17 C 26943 °
18 C 25997
19 129- 127
20 192- 25
2 126- 16
22 C 18014
23~ C 12975
24 131- 1113
25 C 16945
26 138- 172
27 C 26329
28 c 26325
29 138 143
30 C 27990
ST
{ \-\'_\'J/

Printed in LL5. AL

[y

.MODEL 648 AND 648BH COMPACT WHEEL LOADERS ,, 33
FRONT AXLE AND STEERING WHEEL
’ ) DESCRIPTION . REQ'D
AXLE-front . ... . .l P e R e 1
SPINDLE - L.H. (before S/N 14098406 use C29728, C29730) ............... A
SPINDLE - L.H. {use S/N 14098406 and after) shown 1 I
SPINDLE-R.H. ................. F 1 ‘
SHAFT - steering (use C26329,C26325and 138-143) . ... .. ... ... . . ... .. 1 .
_ARM - upper, spindle (before S/N 14098406 use C30163, C29720) .. ... ...... 1 ¥
ARM - upper spindle (use S/N 14098406 and after) shown ..... . ...... F 1 .
BOLT - 172" x 1-3/4" NChex ... .. i 1
LOCK WASHER-1/2" .. ........... e 1
WASHER - 9/18" e 1
WASHER -thrust ...« ... e 4 ‘
RING -retaining .. .. ... . o1 )
BUSHING-spindle ......... ... ... ........... 4
SPACER-bearing . ... .............. e P B Y2
FITTING - lubrication ...... S e 2,
COVER - lubrication fitting .. .. .. .. . ... . . 2
TIEROD - el oot e e
KEY - 1/4"'x 1/4"" x 1-3/8" {use before §/N 14098406) .......... ... ... 1
BALLJOINT .o i J PR 3
TUBE-steeringcolumn ..... ... ... e SR 1 “
NUT -5/8" N.F. hex ......... e L8,
LOCKWASHER -B/8" . . ... T 3
KEY - Woodruff #10 .. . e 1
WHEEL - steering (use before S/N 14030174} .. .............. e e 1
WASHER -5/8" .. e 1
NUT -lock 5/8"NChex .......... ... .. ... ............ T 1
CAP - steering wheel {use before S/N 14030174} and -
(S/N14078B2Tandafter) . ... ... ... ... I, T 1
PIN - roll 3/8" x 1-1/4" {use before S/N 14076821} ... ......, e 1
SHAFT - steering fuse S/N 14030174 to 14076821) ... .. e i
WHEEL - steering (use S/N 14030174 to 14076821) . ... . .......... e 1
PIN - roll 1/4" x2-1/4'" {use S/N 14030174 t0 14076821) ... ........... L 1
WHEEL - steering (use S/N 14076821 and after) ................... ... . 1
-
;
-
S o
P .
|
) 3 |
i March 1987 )

o



vy
ﬁmmmﬁa._n_n_n_a_a_a_a_:_a
—O0OC OO R_WKN=O

M
12

13

W~ DU B WN =
: T

- N ° .
CPE@®-NDOWN = —

T OZO0O0O00OO0=

PART NO.
C 26683
C 18029
}13- 206
31- 1181
138- 92
C 18105

C 17541 -

113- 5
131-MQ2
c 182

C 2747
213 M
141- 54
132- 310
C 14187
C - 13526
C 18305
132- 333
C 18306
13- 412
13- 426
192- 23
129- 105

26907
10316
27763
28317

335

290
28972
28262
28316
28305
27435
28988
18300

Ma;ﬂ(‘)ﬂﬂ
B

w
w

26902

Printed in US.A.

MODEL 648 AND 648BH COMPACT WHEEL LOADERS

BRAKE ASSEMBLY

DESCRIPTION

BOLT-1/4" x1-1/2"" NC hex
NUT -lock 1/4"” NC hex ’
SPRING - brake return

ROD -hrake ... .. e e
CLEVIS ... ..... e e e e e e

- PIN - cotter 1/8"" x 1"

BAND - brake

PIN - Clavis o e

......................................

BRACKET - pivot . .. ........ ] .
"BOLT-1/2" x 1-3/4"" NC hex (648
BOLT - 1/2" x 2-3/4"" NC hex {6488H)

LOCK WASHER - 1/27 ... i, e

NUT - 1/2"" NC hex

FRONT AND REAR WHEELS

WHEEL -rim, rear {B48) ... .. ... .. e .

BOLT - rear wheet lug

~WHEEL - rim, rear {E;4BBH) {used inLL-120 Hi-FIotatior; kitilbrown}) .........

CAP-dust .................... R e T

NUT - castle 3/4”" NC hex
WASHER - retaining
BEARING - cone
SEAL - bearing

NUTF-wheel ..............0 ..o oo e o

HUB ASSEMBLY - front wheel

RACE-bearing ............... . et

STUD - wheel

NNSBRNGNARNMNRNNG NN

35

March 1987




36

LR
\

_REF.  PART NO.
1 - C 17311
2. c 17322
3 219- 20
4 C 18249
5 C . 17328
6 cC 17337
7 C 17987
8 - C 21963
9 138- 2005
0 C' - 17334
1 - C 17335
12 o 17336
13 195- 545
14 C 28232
15 C 18145
16 1956- .=~ B33
17 132- 31
-18 . C 12824
19 C 13106
20 C 17714
21, 113- 122
22 -7 131- 176

Printed in U.S.A.

it

MODEL 648 AND 648BH COMPACT WHEEL LOADERS 37

BUCKE_'T AND ARM ASSEMBLY .

DESCRIPTION

ARM ASSEMBLY -bucket Iift . ....... ... ... ... ..
ARM -bucket . ......... 3,

LINK - bucket cyfinder....,... ... £,
BUCKET ASSEMBLY -loader . ...................,

RQOD - arm assembly mounting ...................
COLLAR ....... .. e e e

PIN -spiral 1/4 < 1" ...
PIN - bucket mounting, 3-6/16"
PIN-@-15/16"" ... ..
PIN -4-3/4" .,

PIN - cotter 5/32" x 1-1/4"" ... ... ... ... ....... ...
EDGE-cutting ......... J PR
COVER - lube fitting . ........ E
PIN -cylinder mounting .. _.....................
BOLT-5/16" -18x1-1/2" . . ... ... ... . ......
NUT -lock 5/16" hex .......... e

PIN - cylinder mounting .. .. : e

WASHER - 13/32"". ... ..., ..., U
RING-tetaining . ....._......... R .
BUSHING -oilite . ......... . ..ot oot

...................

March 1987




38

"MODEL 648 AND 648BH COMPACT WHEEL LQADERS: 39
"TRANSMISSION AND FINAL DHIVE ’
REF. PART NO. D'ESCRIPTION . REQ'D
C ' 26322 CASE ASSEMBLY - 648BH [use S/N 14014289 andafter) ................. A
C | 24843 CASE ASSEMBLY - 648, . ..o e 1
NSS CASE ASSEMBLY - 848BH {use C26356 kit before S/N 14014289) B 1
" NSS CASE - transmission (order assembly abovel. . . ..........¢......... L 1
2 C .-12713. BEARING -flanged ©. ... .. .. . . . 2
3 C 24804 BEARING - flanged1648).................................-. ......... 2
3 C- 26245 BEARING - flanged (648BH ) {use S/N 14014283 and after} ........... .. L2
4 . C 18097 SEAL - axle {848BH){use S/N 14014289 and after) ............... S 2
4 C 24803 SEAL-axle (848} ... .. ... ... ... e 2
5 C 13241 BEARING - sleave ... .. . e e . o1
6 C 13385 BEARING -sleeve ......... o 1
7 C 13266 SEAL -shiftrod ................ e e R 1°
g C 28281 . BEARING -roller ............ ... e e 1
10 221- B43 ~ "PLUG - filler and drain 3/8" .. ... e e e 2
10 221- 844 PLUG - filler and drain 1/2" ... .. .. e e e e e 2
1 C 22638 SHAFT -axle, short R.H. (B8} ... .. i i 1
12 C 22637- © - SHAFT -axle, long L.M. (648} . - ... ... PP A - 1
13 c - 13197 COVER -transmission ... ... ... .0 . e o1
14 138- 2073 PIN-roll 3716 x 1-1/4" .. e 1.
15 - C 26342 RING - retainerraxle .. ... .. [ 2
16 126- 128 KEY - woodruff, brakeidler ......... e e 1
17 C 13196 GASKET - transmissiopcover ............... ...... e P 1
18 C 28241 BREATHER - transmission .. ............. e S e o
. 19 192- 19 LOCKWASHER - 1/4" . .. i e 6
20 13- .3 BOLT-1/4" x3/4"NChex ..... ... . .. i, 6
21 C 12725 FORK -shift ©. .o 1,
2 - C 24802 ROD - gearshift ......2......... o P e e e o
23 c 14168 "RING - retaining . .. . . .. e e L e 2
24. - C 14644 GEAR- clustermput..kl........................ A S 1
25 C 30030 EAR/ high 41 tooth {also use C30031 before S/N 14098394} .. ........... 1
26 C 12552 Q{\gﬁg/mw B5tooth ......: S e C
27 NSS KIT-diff.case ........, L e o
28 C 25258 7 BRAKEDRUM.................. e e e P e T
29 NSS - GEAR - differential pinfon ... ... ... . 2
30 NSS GEAR - differential . ............. ... e e e S a2
31 NSS° WASHER ~pinionthrust. ... .. ... ... ... .. ..., O e 12
£ 32 NSS PIN - differential cross .. ... ... .o i PR SR 1
33 NSS | . PIN-differential cross lock .. . ... 1
34 - 28 680 ~BOLT - 3/8" x 5"NF hex shown {use before S/N 14098394). %, ... .. .. ... . 4
34 -C- 30031 © KIT - screw lis a quantity of 4)(use 5/N 1409839%and after) .... ........... 1 -
35 131 1133 - NUT - lock 3/8" NC hex (use before S/N 14098394} . ... Ll 4
36 C 12718 WASHER -differential ............c7 ... ... ..o el 2
37 C 14223 WASHER -spacer.....7 ......... P e UAR
38 C 25254 GEAR -brakeidler ... ... .. ... .... e e 1
39 C 14222 RING - retainer, brakeidler . . ... .. .. ... . . 1
40 113- 417 BOLT -1/2".x1-1/4" NCitransaxle mounting} ............ ... ... ... ..... . 6
40 166- 86 BOLT-1/2"-13x1-1/4"12pt.flange. .........ccoouv .. e 1
41 192- 23 LOCKWASHER - 1/2" . e i e 6
42. . NSS* SHAFT - axle, short R.H. {648BH){used in LL-120 Hi- Flotatlon kit} shown . ... 1,
43 NSS** " . SHAFT - axle, long T*H. (648BH}{used in LL-120 Hi- Flotation kit)shown. .. ... 1
44 C 30029 . DIFFERENTIAL - {includes C30030, C30031and C12562} ... ... ... .... R 1
45 C 26280 . SHAFT - axle, long L.H. (848BH){use S/N 14014289 and after) -. _..... .. ... 1
a6 C 26249 - SHAFT - axle, short R.H. (648BH}{use S/N 14014289 and after] A ) 1
47 C 24803 SEAL-shaft ... i i 1
*Before S/N 14014289 use 26249, C26245 and C18097 N,
**Before S/N 14014289 use C26250, C26245 and C18097
NOTE: Both axles should be changed at the same time. " * | ) e .
Printed in U.S.A. - S March 1987




"~ . |

3

MODEL 648 AND 648BH COMPACT WHEEL LOADERS 41

HYDRAULIC SYSTEM (TRAVEL CONTROL)
a L
REF. PART NO. B DESCRIPTION REQ'D
-1 NSS* PUMP - hydraulic {repairs page 53} (use C28370, C28371, 217-179) ...... ... 1
1 C 23370+ PUMP - hydraulic (repairspage 53) ... ...... ... .. e e 1
2 . B1- 616 SCREW - 3/8" - 16 - 1” hex socket head N.C. o |
(use before S/N 14030241} . ... . ... R 2 '
¢ 2 62" 616 SCREW-3/8"-24x 17 N.F, (use S/N 14030241 and after] ................ ) 2 ‘
3 192- 21 LOCK WASHER - 3/8" . e e 6
4 C .. 25952 - RESERVOIR-oil ........ B 1
5 C 25376 EXCHANGER - heat {use before S/N 14030233 . . .. .- . " 1
5 C 26456 EXCHANGER - heat {use $/N 14030233 and after)shown,......... 0. .. . ... 2
6 ' NSS. HOSE - rubber3/4” 1D (use C22902) ..., .. ... ... ... .7 e 1 ‘
7 C 25985 . HOSE - rubber 90° 3/4" 1.D. (use before S/N 14030233) ............. ... .. o1
7 C 25955, HOSE - ribber 90°3/4” I.D, (use S/N 14030233 and after) {cutto size) ... .. ;1
8 c 28293 HOSE-rubber1” 1D ...... ... ... .. .. . e T T
~ 9 214- " 286 CLAMP - hose S e 6~
S0 217- 390* “FITTING - purnp inlet (includes 218-5008 YOG L 1 T
.o 10 217- 179*~ FITTING - pump inlet (includes 218-5008 Q¥ gL 1.
11 218- 5107 - FITTING- pump outlet 209 (includes 218-5007) “O* ng) Lo T
12 218- 6062 °  FITTING - hydraulic fincludes 218-5007 "0 ring) .. ......... ... o 4.
13 218-  B065 FITTING - travel vaive outlet (includes 218-5007 'Q° ringl.......... e 1
14 . 218 EBQ6F FITTING - hydraulic {includes 218-50086 Q" fngd ... e 2
15 NSS FITTING - hydrauiic (includes 218-5006 Q" ring) {use 218-5406 . . :
oL and 218-5254) ... ... ... L. e 1
18 218- 5251 . FITTING - swivel {includes 218-5007 Q' gl 1
17 218- 5117.  FITTING - hydraulic 90° (includes 218-5008 tring) L 1
18 C 24995 VALVE-holding ... ........... .. . ... . . . . . ... ... 1
19 C 28487 "O"RING-endcaps.. ..., e 2 .
20 C . 24994 TUBE - holding vaive to hydraulic motor . . ... .. e e i
21 C 25007 TUBE - holding valve to travel valve _.,.. ..., . e e 1
2 C 25008 TUBE - holding valve totravelvalve . ........... .. e 1
23 C 18284 TJUBE-pumptotavelvalve. ....................... ... ... 1
24 c .7 21611 TUBE-travelvalvetotee '................. .. ... .. ... .. e o
25 C 25956 TUBE -teetofilter ... ..... . ... .. e P L 1
- 26 218- 596 FITTING-tee ... ...................... ...+ e 1
V27 218- 616 FITTING-tee . ... e S e 1
28 218- 335 OAP-tee......:..........................; ...................... 1
29 217 155 FITTING - hydraulic . . ., . . e cee 1
30 C 30152 FILTER - hydraulicail ©.. . ... ...... ... e e . 1
31 C 28753 HOUSING -filter ..........._....... ... ... . .. .o cee
32 C 28754 COVER-filter .. ........ ... ...... .. e 1
a3 113- 3 BOLT -cover .. ......... P feeen 1
M4 O 28783 CKIT-dilterservice .. .. ... L e e 1
35 NSS . CARTRIDGE-filter ..................0.............. ...~ 1
3B~ C 28755 - O RING L 1
37 C 22947 - TIEhosé.,‘ 9
38 C . 25968 VALVE - hydraulic, travel control (repairs pagedq) ... ..... e 1
39 171-- 247 SCREW-5/16" - 18x1-1/4" flathead . ... . ......... R e e 2
v 40 131- 351 NUT -lock, 5/16" - 18hex ............ ... ... ... .. e e 2
B ¥ NSS . MOTOR - hydraulic drive {repairs page 55} ... . ......... ... P 1
42 c 28949 SEAL - hydraulicmotortdcase ...................o oo e 1
- 43 " 166- 86 - BOLT -1/2" - 13x1-1/4" 12 pointflanged ......... ... ... .. ... . .. [ |
a4 C . 25948 - SUPPORT -pump ... o 1
45 13- 206 BOLT-3/8"x3/4" ... ... e e 4
46 . 195 104 WASHER -7/16" x 1" ......... P, . 4
47 C 28289 . - KEY-3/16" x.97" {fpumpshafty .............. .. P 1
48 C 25950 COUPLING -pumprepairspage 53) ...............0 ... ..o 1
48 ° C 28371** - COUPLING -pumpirepaiss page 53) .. ... 1
49 . ¢ 28321 KEY - square 1/4"" x3/4" (engineshaft) .. ........... ... ... ... .. ... .l
: *Use before S/N: '
**Use S/N and after: g _
Printed in U.S.A. T . July 1988




PART NO.

PSRN ey

N

18179

5066
5006
5058
5008

18175*

n |

3

_—
'

~SO00000c002

N
@

Qo0

5057
25162
25161
533
443
26439
303
25164
1036
25166
25167
26032
25157
25160
25158
25153
25154
26435
301
. 25156
25156
1022
262

25165

2]

' _ Printed in U.5.A,

MODEL 648 AND 648BH COMPACT WHEEL LOADERS
" HYDRAULIC SYSTEM {BUCKET CONTROL)

DESCRIPTION
VALVE - bucket control (repairs page 51)
CYLINDER - lift arm {repairs page 63 or 65)
CYLINDER - buckst (repairs page 63 or 65)
FITTING - hydraulic (use before S/N 14076821)
FITTING - hydraulic {use 5/N 14076821 and after}
: “O"RING....... et
TUBE - travel valve to bucket valve {use before S/N 14076821}
FITTING - hydraulic {includes 218-5005 0"’ ring)
" TUBE -bucketvalveto L.H. tower .....................
TUBE - bucket valve to R.H. tower
CRITTING-45C . e e
FITTING - hydraullc
TUBE - bucket cylinder-
" HOSE - bucket,cylinder
CLIP - tube'mounting
SCREW - 1/4"-

.........................

20 1/2°tapping .. ... . . e
. - "tee" (includes 218-5005 0" ring}
FITTING - special 30° {includes 218-5005 "0’ ring) ...
TURE - bucket valve to R.H. tower

TUBE - hucket valve to L:H. tower

. TUBE - bucket valve to R.H. tower .. ... e R e -
. TUBE - bucket valve to L.H. tower :
- lift cylinder, rod end

..........................................

TUBE - lift cylinder, piston end (use before S/N 14063829)
TUBE - lift cylinder, pistan end (use S/N 14063829 and after] .
HOSE - lift cylinder
TUBE - bucket cylinder R.H.
TUBE - bucket cylinder L.H. .
FITTING - hydrulic. .,
CLAMP - 2-5/16" fo0 3-1/4
GROMET - tower

...................................

Mr_q,::..._a...,;;MM_._..'I_._..,..a‘._._.,p,p..;:._.-_-_-_._;m_._.sm..am_am_s

*see page 4bB for use
S/N 14076821 and after

. March 1987



a4

REF,

Lo~ bWk =

PART NO.

C
113-
192-
129-
C
na3-
c
c
195-
196-
131-

Printed in U.S.A.

28238

. 208
21

- 71030 -

26002
190
26003
26018
533

1«

“1181
25998
25999
26000
26001
28275

5066
5106
5353
5360

a

- -~

MODEL 648 AND 648BH COMPACT WHEEL. LOADERS . o 45 °

' HYDRAULIC SYSTEM.{POWER STEERING)

{Use before S/N 14076821}

DESCRIPTION : REQ'D

VALVE - power steering (repairs page 57) ................. ... ... ...
BOLT-3/B"-16x1-1/4"hex . ..., e T
LOCKWASHER -3/8" ... .. .
NUT-3/8"-16hex .. ..................... RS e .
PUMP - steering, manual {repairs page 89) ... ... ... .. ... ... ... .. . .
BOLT-5/16"-18x5/8"hex.................. e
CYLINDER - steering {repairs page 57) ... ... ... . oo e :
BOLT -shoulder. ... .. .. e e e i
WASHER-1/2" ... ... e e SR

NUT-lock 3/8"-16hex.................... O
TUBE-pumpRH- ... e R S .
TUBE-pumpL.H.. .. ............... R el
TUBE-supply ........ T e .
TUBE-return . ..o

~

o

March 1987




USE BEFORE S/N 14076828
AN

™,

4

/
~
m

:.r .20

DO AWK

128-
218-

218-

218-
218-

218
218-

Printed in LJ.S.A.

March 1987

MODEL 648 AND 648BH COMPACT WHEEL LOADERS
HYDRAULIC SYSTEM ({POWER STEERING) .
(Use S/N 14076821 and after) ®
_ e DESCRIPTION

CYLINDER -steering. ..o s -
~ KIT-gasket ......... e Ll e e

PIN -clevis 1/2” . ... ....... .. e e e .
 WASHER .. e et .
T PIN-Gotter 316" XV e e e
PUMP - steering, manual (repalrs page Bl . [
CNUT -5/18" -24black ... r e “
CYLINDER - steering {repairs page 57) e e e
BOLT -shoulder. .. ......... A e
WASHER - 1/2" e
WASHER -special 3/8" ................... e e e e e
NUT -lack 3/8" -18hex .. ...................... e .
NUT - B/8" - 18 e
FITTING - hydraulic. ........... ... .. e D
"OURING ..o e e e
EITTING -hydraulic. . ...................... S S
"OTRING ... b e
TUBE - steering pump {out) tobucketvalve. ... . ......... ... AU

TUBE - steering pump {inl tatravel valve .. ........0. ... . ... ... .. ....

TUBE -bucketvalve toreturn ... .. .. : . . ...
FITTING - 90° elbow, adjustable .......... .. B e ek
SOMRING . . R
HOSE - steering pump {L.T.) to cylinder 23’ (585 mm} ...... .. A
HOSE - steering pump (R.T.) to cylinder 27 (885 mm) . . e RERRU
-3 .

~.

47

i
1.
1
1
1
1
4
1
1
1
1
1
1
1
1
2
I
1
1
1
2
1
1
1




- ) N : , | ,t

- ¥ - - b R
(28) - . MODEL 648 AND 648BH COMPACT WHEEL LOADERS : 49 .
Sf@ . HYDRAULIC CONTROL VALVE - TRACTOR : .
‘@@% 4 (W) : ’ REF. PART NO. ) » DESCRIPTION ' ) REQ'D
G 7 /@ C .1 C 25988  VALVE-tactorcontrol ................ EER R A 1 '
P - e 2 NSS ) * BODY -valve lorder C25968 valve) ...._....0 . ... . ... . ... ... . ... ... 1
e 3 ‘NSS . SPOOL - valve (order C25968 valve) . ............... PO -1
4 NSS . SPOOL -valve (order C25968valve) .. ................ e 1
RELIEF GROUP 5 C 28856 SEAL-"0"ring;spool .......... .. ... . P 4
Use before S/N 14014280 . - 6 C 28705 WASHER | ... U 1
7 C 28706 SPRING-detent ........................... T -1 -
8 C 28707 SPACER ................. PN e e 1
9 .C . 17439 DETENT - spool {use with 1/4” detent ball) .. ... e DU
- 9 C 26668 DETENT - spool {use with 3/16" detentball) ... ... ... P T -
. 10 C 17438 COVER-detent .......................... e 1
) n 211- 5 © BALL-steel3/16” ... .. ... ... .. e L2
o . 12 c 17444 SPRING -detent .................. e U e -2 —
. _ 13- C 28708 © SCREW-detent, cap.............o.ooooens o . 2
W ) . . 14 169- 14 - SCREW-cover ................. P e 4 .
: ’ 5, 4 c ' 215N KIT-relief................. PP o 1
~ - . , 15 12d. 531 = CAP-reliefadjust .. ... ... . ... .. . ... ... 1 .
e - : . 16 C 17435 ] GASKET -reliefadjustcap ... 7. ............. .. S . 1
"*‘?fzz\\i“ }) _ ’ 17 C 17433 SCREW -relief adjust ............ .. ... 1
% ) . 18 - NSS SPRING -relief . .. .. SRR S e e - 1
= o o 19 211" 7 , BALL-steel 1/4" ... ... ... ... U e 1
. : T 20 218- 5007 -~ - SEAL-"0"ring, bushing.......... ......... G e e Lo 1 ;
- : ’ .ot 21 C. 28752 SEAL-"O"rng........... e e 1
. - . 2 221- 841 . PLUG-pipe1/4".... ... e e 1
23 195- B2 WASHER -return " o e o i
) e S . 24 ¢ 26431 c USPRING -return. L 1
. . - T 25 ® 18853 SPACER - (use before S/N 14014280) ... ............... ... ... ... . 1
. o 25 C 26667 SPACER - (use 5/N 14014280 andafter} ......... ... ... ... ... .. ... 1
AT - , - : =26 164- 602 SCREW-N0. 10-32x1/2"s0cket s . . ...oooues e 1 -
. . . . : 27 C 18847 ' COVER-1etUrD ..o oo i e A
' - - 28 C . 21510 "7 CAP -relief adjust- . ... ... P -
. ) 29 G 21507 SPRING -relief...... ............ e SR O 1
et - 30 211- 208 . BALL-steel5/16” ... ... ... ... . . Lo s 1 -
. 3 C 21508 GASKET - relief adjust cap ...... P e T . 1
- - 32 C 21509 . SCREW -reliefadjust .................. 0.0 ... it o
_. - " 33 C 21506 - RETAINER - ball, relief ............. e e e 1 -
~ KT C 21522° SEAT -ball, relief............... e e 1
- - 35 C 26663 SEAT - ball, relief ... .. ... ... F PR 1
' 36 C 26665 SCREW -reliefadjust . -..... .. ... .. ... ... . . 1
- - 3 . C _ 20664 GASKET - refief adjust, capand nut .. .......... ... . ... ... . ... ... 1
38 - 1297 - 186 NUT - reliefadjust .......... ......... P e - 1
- 39 . C 26666 , CAP-velief .. .........0.................. T . 1 ) — -
- . - 40 C 26669 _ RING-backup ........ e 1
- . | .41 192- 18 LOCKWASHER .... .~ ... ... P TR 1 .
. . ’ 42  C_ 18882 .- BUSHING.-powerbeyond ...................ooo o L 1 .
—— ] —— _ - . !
&___ _ . o —-—
e - - — =
J Printed in U.S.A., ) . March 1987 ~
< . . ° : 1 . R .
A ) . - i 4 ~ -




s . . -
. -, é;r’ 1 ’
i &
50. . : - :
’ - . MODEL 648 AND 648BH COMPACT WHEEL LOADERS ) 51,
B HYDRAULIC CONTROL VALVE (BUCKET)
J REF. PART NO. .. D,ESCHIPJ:IONV : . REQ'D
- 1. c 18179 VALVE-bucketcontrol ....... ... ... ... ... ... e 1
2 NSS ' BODY -valve (order C18179valve) . 7. .. /. ... ....... o e 1
- 3 NSS - «* SPOOL - valve lorder C18179valve) . ...... ... ...... e 1
: 4 NSS . . SPOOL-valve (order C18179valve) .7 ..., 1
5 C 28989 " SBEAL-"0"ring, spool . ...... e Y. 2
6 c 288566 "SEAL-"Q"ring,spool ... ... ... U T 2
) 7 221- 843 PLUG-3/8"..... e D 1
8 C- - -26431 | SPRING -returnz........... T [ A B B
9 C 13200 © " SPACER ....... . Y¢wi........! e 17
10 - 195- 510 WASHER ....... ... ... e e SN 1-
- 1 193- 524 SCREW. ..o SO U
) . : . 12 C - 18847 COVER-centering .........coovvvnenannnnnann ... e e e 1
; 13 169- . 114 SCREW - COVEL 5. el e R 4
- 14 C 17440 WASHER . ..o I
. B C 17441 ~ SPRING-return............ ... R 1
16 C 13200 SPACER-detent ...... e e e e 1
N 17 C . 17439 DETENT -spool . ........ P e e o S, . 1
- ) 18 C . 17438 COVER -detent . ................ et ol S 1
19 211 7 BALL -steel 174" 2
’ —" 0 ¢ 174m SPRING - detent .................. SRR 2
- - 21, ¢ 17443 SCREW -detent ... ...0 ... .. i . 2
. 22 195-- 621 WASHER -return .................... P 1
23 13- 17 BOLT -valve mounting 1/4” x 1-1/4"NChex . . ....... e i 3
. - 24 131- 1102 NUT-lock 174" NChex ... ..o e 3
- o 18346 KIT - spring, center {includes items 22, 23, 24, 25, 26 and 27} -7 ... ... .. 1
. C 18851 KIT - detent {includes items 14, 15, 16, 17, 18,19, 20and22) ............... 1
- .
. BUCKET CONTROL LINKAGE
o . ; .
1 c 24445 BRACKET -pivet............... R S 1
- 2 C 16714 BUSHING - pivet bracket ... ... ... i e e 1
- 3 C 17696 LEVER -bucketcontrol . ....... ... .. ... ... N o
{ - 4. C 29045 KNOB - lever, bucket control . ... .. .. e, ST 1
) 5 195- 533 TWASHER-1/2" ... ...... .. R et 1
— 6 132- 321 PIN-cotter 1/8" % 1" ..... ...... ... ....... P 1
7 C - 17687 LINK -valve 4™ .. _........ e FP S 1
< 8 Cc 17588 LINK - valve 3-3/4" .......... e S S e e e : 1
- . 9 195- 5 O WASHER -B/16" L e 2
10 132- 320. PIN - cotter 3732 x 3/4" ... e P : 2
) 11 C° +12932 PIN e e e e 2
- 12 C 18845 RETAINER .:.... ... o o e e e 2
- ' 13 13- 3 BOLT - 1/4"-20x3/4" ... ... ... ... e ] . .. 2
- — 14 131- 1102 NUT-1/4"-20lock ......... e e 2
. ! — T
N, : a - -~ - )
Nowwh AL % — . ; .
PR N g
RN 2 s (14)
VoA 2 N e
A . - : : : :
) PN TRTY - : ' ' o ST
o =t - . - _ . , |
- AL I . : -
N - Ml . . )
L ' . : - o0 Printed in U.S.A. ) : ‘ . March 1987
1 . ' \ - ' ’ " ‘




MODEL 548 AND 648B8H COMPACT WHEEL LOADERS . 53
o o HYDRAULIC PUMP AND COUPLING
' ' : ' (Use before S/N: 648-14076874 --6485H'-14076822)
REF, PART NO. . ." DESCRIPTION ~ REQD
NSS PUMP - h_ydraullc (Cessna) {use C28370 pump, €28371 coupling and '
.. - T DATATGENG) . Lt e ST T
1 € 28709 CUSPRING e e 2
2 C 28766 e SEAL-SREM L L L L e 1 L
3 C 28289 - KEY -3/16" square X .97 ... ... . e e 1 i
4 C 24784 COVER - front (includes bushings) ........ L e e 1
.5 c 28782 - COVER -rear (includes bushings) . ..... .. .. ... ..o ..o 1
.. 6 C 28321 KEY - scu.lalre1.:’4’>':3/’4'....._..............".\Nﬁ .................. 1 |
7 C 28781 BODY - pump «. o eee ot UL S e 1
- 8  NSS GEAR -driven ..... B S (I
9 NSS GEAR - drive. . ... et e 1 g
10 211- 308 BALL -7/32" diameter ........ e P 2 ,“ '
11 .C 28779 O RING - 1187 X3 o e P 1
12 -NSS PIN - dowel 5/167 X 1" oot e FUEU 2 '
13 166- 30 » BOLT-5/16"-18x2" 12pt.flange ...r............ S LA
N ) 14 166- 32 BOLT-5/16" - 18x2-1/212pt. flange.. ... .. .....\oeeeveeo iio.., 4,
15 C 28765 DIAPHRAGM. . ... S R 1
L 16 C 28780 . GASKET L et (I
- 17 C 28778 PROTECTOR-gasket .. ... .ot i i e 1 P
- 18 C 28764 SEAL - diaphragm . . oo oo e 1
. C- 28813 °  KIT-sealincludesitems 1, 2,10, 11,15, 16, 17and 18)-. . ....... .l.... ... 1
19 T C 28950 | COUPLING =DUMP ... .ououeiiiis oo et 1
20 178- ~ 858 SCREW -set5/16" x3/8" .. ... .. U I 2 0+
21 C 25291 - HUB oo P 1
22 NSS HUB - {use C25950} ... ............ .. .. U . 1
- 23 ¢ 18288 SPIDER - COUPING /. ..~ oo oo oo ST -~
t ’ ~ ) - -
- - ) - = ' . HYDRAULIC PUMP AND COQUPLING. .
: ‘ - R . . - " B (Use S/N and after; 648-14076874 648BH-14076822)
3 7 §) °© C 28370 PUMP - hydraulic. ... ........ T e e PR TTPI 1
7 _ - 1 c 28381 - COVER -1ear ..\ ovvveeennnns. e o1
- 2 c 28382 COVER-front .. ................... e e . 1
T ) e A : .3 166- 31 BOLT . st oo T 3
7 l'.,;‘r;,f; /\p‘*) - 4 C 28289 KEY - square 3/15 x .97 lpump shaft) .......% .. .. e 1
877 7 . L - 5 C 30390 BODY = DUMIP « « et e et e e e e e et et e 1 —
aYy’ = - T € 28384 KITeseal..ewi i e SURRRR IR i
87 s a 6 C 28380 SEAL - shaft...... SR B 1
v . ' /® T L7 C 28383 PO RING-BOAY SEl <. oot ie e s 2
- , : "8 NSS PLATE - wear (put bronze side towards gears} ........ e 1 .
' /GD : 3 NSS GASKET - DACK-UP - -+ e oo oo S
= ' i ' 10 NSS- PO RING - MOIABA - - oo oo R e 1 ]
1 % . 11 NSS 'SEAL - bearing . ..... ... SRR SRR o i ;
s ‘ 12 - C 28371 COUPLING - PUMID « e ev oot iaaeaean DU U 1
2 : 7 13 - NSS : HUB = PUIMIP « - o e cv e ee e e e e e ee e e 1 =
! 14 NSS - HUB - engine ... ... e e e T 1
: 15 Cc' 28372 .SLEEVE-coupling........ e R TR 1
= .. 18 178 858 » SCREW -8e15/16" X3/8” .. v vevennn e 2 .
, ‘ 17 C 28321~ . KEY -square 1/4" x3/4" (engineshaft) . ...........cooovnnonenenn 1
=
. Printed in U.S.A. . ' o o July 1988
— — - N
e e e




i e
| . . -
! -
; ™ ., . -
! MODEL 648 AND E4SBH COMPACT WHEEL LOADERS 55
. - HYDRAULIC DRIVE MOTOR -
(Use S/N 14114835 and after 648 only) ’
REF. PART NO. DESCRIPTION REQ'D
C 30940 MOTOR - hydraulic ™ . e 1
hA c 31327 BOLT-3/8"-24x4-5/8" ... 7 '
N2 C 31309 COVER-end ... .. 0. ... . . i, 1 \ F )
"3 C 31310 COMMUTATOR ANDRINGSET ... i 1 i )
4 C 33 - MANIFQLD ... .. e AU P, P 1 )
O 5 C 31313 ROTOR ASSEMBLY i - 1 ’
g B c 31314 CPLATE-WeEI . .. e 1 ;
A 7 C 31316 LINK -drive T U 1
. 8 S C 31313 BEARING-thrust ... ............. P e o1 l )
~ 2! C 31318 C SHAFT - COUPING « e ettt e 7
, 10 C 31319 WASHER -Thrust .. .. c.ov e e et 2
’ 1 C 31320 BEARING - thrUSE .. .. .o ooiieeee e e 1
12 C 31321 CHOUSING -driveend .. oo e 1 o
- 13 C 3132 BEARING - OUTBI . .. oo v it ee e e 1
C 31323 KIT -8Bl . . e 1
14 NSS . TSEAL - COMMUEAtOr NG . .. ot o e e e 1
18 NSS SEAL -TiNg . . e e e e "5
16 NSS S EA L - Mg . . e e e e 1
. 17 "NSS WASHER - backup ......... P e e 1.
N 18 NSS - SEAL-dirtlnatused] oo o i i 1
e . - ) .
N £
§
HYDRAULIC DRIVE MOTOR (all 648BH)
{Use before S/N 14114835 on 648}
REF. PART NO. i DESCRIPTION REQ'D
c 14655 MOTOR - hydraulic .. ... o i e e T e e 1 :
1- C - 16516 ~ RING - retainming o oo ot ottt ie e s b et a et e 1 . =
2 .C 18040 SPACER - {seekitbelow) /... ... ... it e e 1 B
3. € 25048 SEAL-oiflsee kitbelow) ... e e 1
4 C 14827 T HOUSING ASSEMBLY .. i 1
.5 .C 14837 BN D CAP oot it e e . 1
] C 18382 T OSEAL -(see kitbelow) . ..o e e e 2
) 7 C 14828 SHAFT -coURliNg oo e i e s sse e e 1
8 C 14829 DRIVE LINK o i s it e . 1
9 . C 14830 PLATE < WBAE oo e T
. 10 C 14831 ROTOR ASSEMBLY Lottt e St ceanans P
11+ C 28703 CPLATE-manifold oo 1
12 C 28874 TTMANIE LD ' e e e e e 1
13. c 28701 COMMUTATORAND RING SET ...t e 1
14 C 19041 RING - seaiing (seekithelow] ... ... oo e 1
15 C 14836 SLEEVE . f e e JP 1
16 C 14838 BOLT-3/8"x4-3/8" NFhex....... e A 7
17 C 18212 WASHER - back up, .010" (seekitbelow) ... ... . ... oo 1
C 29732 KIT - 0" ring and seal {includes items 1, 2,3, 6, 14and17) ........... ... 1 !

Printed in U.S.A. July 1988




-

REF.

= '
= {e e s BN e, I 4 ) Q- 3% I Y

*

o
M2 O@Ooe~d OO ) N

MODEL 648 AND 648BH.COMPACT WHEEL LOADERS 57
T - B ] ; . . K
- CYLINDER {POWER STEERING)
(Use before S/N 14076828) ., .

PART NO. , : ) " DESCRIPTION .. REQ'D
oy 26003 CYLINDER -steering. . ............ .. oo . e e 1
C 28762 SEAL-dust,rodwiper ..., . ... ... . ... e P 1
C. 28763 SEAL - U—cup ......... . i . 1
C 26177 HEAD -cylinder ............... . e o, e e oot
C, 28747 WASHER -backup - ............oooo i .
C 28743 " O-RING-cylinderhead ....... ... ... . 1
C 26178 . ROD AND PISTON ASSEMBLY - (includes items 7and8) ........... i 1
C - 28757 0-RING - piston ... .. .. e e e L1 T
C 28761 RING -backup .............. .. A R . 1
NSS : TUBE - cytinder (use C26003 cyllnder) ........... e . 1 -
C . 26179 BEARING ... ... ... ... ... ..., L A 1 n
219- 37 FITTING-grease ..:.......... e . R B
CONTROL VALVE (POWER STEERING) T s
4 » {Use before S/N 14076821) - ) Coo
C . 28238 " VALVE - control, Steering . .. . .....oooooio Lo
" NSS ' BODY -valve {use C28238 valve) ... .._........ e 1 . X
NSS ¢ 'SPOOL - valve {use 28238 valve}........... AU S 1.
C. 287 CAP-end.............. . .. ... . L B 2
T3 632 BOLT-endeap .......... ... ... e 4
C 28770 SCREW -centering ..................... U 1
C 28768 WASHER .................................................... .t 2 .
C 28768 SPRING - centering . ... ....... e 1 J .
. C' 28777 ., SEAL-endcap....... .....-...... e e 2 -
218- " 5154 PLUG - top {includes 218- 5004“0""“ . 1
21- 7. BALL-cheek 174" ... ... ... e 1 .
C 29012 PLUG - relief valve {includes 518-5002 “O* rlng) ...................... 1
138- 60 CPIN-roll /8" x15/16" .. ... ... ... R T
§ _— - -
, ) ) -
o @ °
v B “ ) ) 7
* i
Printed in U.S5.A.. 0 e : R . "~ March 1987,




LR OOTh WK =

.
¥

REF.

PART NO.
C 26002
C 28767

C ' 28675
C 28773
C - 28774
C 28775
NSS
C 28223
C 28772
C 28748
C 28751
NSS
NSS
C- 28745
C 28776
28- 528
C 28750
NSS
NSS

. NSS .

C 28749
C 28746
C 28744

t’\:_ l

Printed in U.5.A.

SPUMP -manual - . %o

I

MODEL 648 AND 648BH COMPACT WHEEL LOADERé

MANUAL PUMP (POWER STEERING)
{Use before S/N 14076821)

[

DESCRIPTION
SHAFT - steering .. [......... e
BEARING - thrust < . .

BODY - pump {use C26002 pump}. . ........... e P

BEARING - shaft
PIN

RETAINER : rotorseal. ... .. F e e

COVER - end

BOLT -end cover5/16" x1-3/4" N.C. hex ... ... ... ... .. .....
KIT -seal .

59

)
m
Q
o

—_ e e e e e ] bt e () ) 2 et e ek ek ek b =2
N v

B March 1987




7

. . . ) . . -
-1 . | P s ' . - ", ~ . - v
) ' - - = ‘. ’ : . i b -';?/- ’ . H ' . "
. . MODEL 648 AND 648BH COMPACT WHEEL LOADERS D 3
MANUAL PUMP (POWER STEERING)- . : .
) {Use S/N 1407?821 and after) ;
. . REF. PART NO. ~ . . DESCRIPTION . . N REQ'D .
. ] C 27992 PUMP - steering, manual .................. e e Sl 1
: 1 129- 127 NUT-5/B"-18 o i e e 1
2 G\ 30280 .+ . COVER-end(withports) ................c.. ... e S 1
G~ 30281 - KIT-meal . " 1 '
3- NSS PO RING . e 4 -
4 NSS - RING-seal ................. B .. 5
b NSS "QURING ... .. . e e e L 1]
-6 NSS ‘ SEAL - CommuLator ... ... 1
7 TNSS. ] SEAL-face .. .00 . ... . PR PR 1
Bj NSS o RING-back-up ... ..o e DI e 1
N -
s
R v
L
, RS ‘
A
1.
-“T“
- =,
 Printed in U.S.A. N L . March 1987




62

O @
@

&=

——

REF.

— — ok Cd b k) .
DO BWN = O R0 I B LK -

o e
SNON AWM =2 OO OO S G R —

PART NO.
NSS ,
C 28785
C- 28786 .
NS
C 18575
NSS
NSS
NSS
c 28789 -

- NSS
C 28790
C 28787
NSS ®.
NSS
129- 166
C 18576
C 28788
NSS
. 18573
“31-° 690
NSS
NSS .
C 28758
C- 18486
NSS:
NSS
NSS.
NSS
NSS -
C . 18572
NSS
C 28759
C 28760
NSS -
C 18574

Printed in U.S.A,

."_!@r\ .o . ) \

MODEL:-648 AND-648BH COMPACT WHEEL LOADERS

CYLINDER - LIFT ARM

(use before S/N 14063829) “
DESCRIPTION

CYLINDER - lift arm (use C26433 cylinder and C26435 tube) .. ... e .
RING-retaining. . .............

SPACER

RING - retaining™. . ........ e P
ROD -cylinder ... .. . i .
SEAL-"Q"ring, rod . .. ...
WIPER-rod .................. H
SEAL-"0"ring,rod ......... e et
HEAD - cylinder . .. .
SEAL-head ........: e e e e e

PISTON - cylinder .. . ... £
WASHER - backup, piston.......... e
SEAL-"0"ring, pistan .,....... et e e e e
NUT-jam ... ... L, e T,

CYLINDER — BUCKET

(use before 5/M 14063831

CYLINDER - bucket {use C268432 cylinderand C26439tube)’. ..............
BODY -cylinder . ... o .-
NUT -lock . e
WASHER - backup, piston .. ... .. e e
SEAL-"0"ring, piston ................... e
PISTON -cylinder .. ... e
HEAD ASSEMBLY ................... P e

SEAL- “Q" ring, fod . . .x. . e

WASHER -backup ........ .o . e
SEAL-"0"ring, rod...... e e e ' )

ROD-cylinder ..... ... . oo T
RING-retaining . .. 3 .. o e e

SPACER

_L_h_l_lM_l_n_..l_:_:M_l_l_n_l_lMB

o

wd ek h ok ok a2 A 3 3 b ek ek ek B

March 1987

“~

s

o

’



. ) R . - o . MODEL 848 AND 648BH-COMPACT WHEEL LOADERS 65
. L o - : " CYLINDER - LIFT ARM - o
_ - . . . . y ] . . o ' . {use S/N 14063829 and after) . — - ~

: . . ‘ w ) . REF. PART NO. . . . DESCRIPTION ‘ ~— . REQD
' ’ - : . €7 26433 CYLINDER - fiftarm ... ... ... R 2
A T 285 - KiT-seal............. ... P . 1
NSS . SEAL -wiper ............... e P N, " 1
NSS ~ MO RINGAND SEAL -10d 0ottt S e e PUNDU
NSS. . . "O"RING-body .................. R 17
: w2
1

[
—_

-
+
Sy B WM

e NSS. - SEAL - piston”. . . . .. e T ,
: : “ i o NSS T 0" RING - piston b
. ; * . _ o~ . ‘
A LY L - - ;
~ ~ l - ' ' \ ) ’
- “-'\ - =

| | | . o R . . CYLINDER — BUCKET - _
o _ . _ . . . ‘ : ‘ : . - - {use S/N 14063831 and after) - DT

> SR . : ‘ c 232 CYLINDER - bucket. . .. . SN o ™~

1 e e 1 -~
T L : ) . . C 26444 . KiT-seal................ e T e e 1
v - ' : ‘ 2 NSS - SEAL -wiper, ., ..... e e e 1
) 3- NSS ) YO RING AND SEAL =rod ............ P T 1 .
- 4 NS5 "O"RING-body .7 ... o s 1
i 5 NSS SEAL-piston ... ....._. .. ..... e B 2
N : 3] NSS : COTRING -piston ..o . Y. 1
. - . ’ J - 7
| . o R
! . ) E =
! A ‘
. v R
| . N o
I ’ ‘ : . ‘ - ) ’ Fl
. S -E,\ ¥ v b
¥ = Z i Z 7l
\ P A E o
— _d ‘ .
B ® -
| { “
o ] l ) - - .
- é) -
- >
N e
\“ i -~
Printedin U.S. A, March 1987



— - -}
66 . . . . . T . . - - i - .
-~ . N ’ . . . i Co MODEL 648 AND 648BH COMPACT WHEEL LOADERS 67
.0 . i v N - ) . )
- : - o — HYDRAULIC RESERVOIR AND HEAT EXCHANGER MOUNTING
REF. PART NO. ‘ DESCRIPTION - ' ~ REQ'D
1 Cc 25952 | RESERVOQIR - hydraulic 0|I ............................................ 1
= 2 C 25237 CAP-reservoir 1.5” . ... . ...t o i e 1
2 c 26133 - CAP -reservoir 178" . 1
T3 NSS INSERT - reservoir . ... oo e e 1
4 C 25854 STRAP - tank mounting ............ e e 1 -
5 C 25378 EXCHANGER - heat {use before S/N14030233) .. ........... e 1
6 C 25164 CLIP-mounting ! . = ... e . 4
7 187- 1282 SCREW-1/4"-20x1-1/2" Ph|l||ps self-tapping . ....... ... . .. L L. 2
8 C 28979 MOUNT - heat exchanger R.H. (use before S/N 14030233). . ............... 1.
B C .26451° MOUNT - heat exchanger R.H. (use S/N 14030233 andafter) .............. 1,
9 C 26452 " MOUNT -heatexchanger LLH. ..ot e e e 1
10 113- 102 .- BOLT-5/16"-18x3/4"hex............ e e 4
1 195-- 103 WASHER-5/16" ... ............ e e e 4
12 " 192- 20 LOCK WASHER -B/18" .. e i 6 -
13 C 253885 SUPPORT -reservoir ... . ... . . i e 1
14 C 25988 BAFFLE-comer, LLH. ................ e e e 1
15 123- 106 . - BOLT-5/16"-18x1/2" .. ... ... ...... LT T2
16 195- 521 WASHER-5/16" ... ... ... . i, 20 2
17 129- 102 NUT-B/16"-18 ... ... ........... e S T, 1 -
. 18 113- 2, BOLT - /4" - 20 x 5/8" . 4
o3 i9 192- 19 LOCK WASHER - 1/4" . . - 4
“ 20 J129- 1M NUT - 174" - 20 L. e 4
21 - C 26456 EXCHANGER - heat {use S/N 14030233 and after} .. .. ... ..ot ... 1
22 13- 1 "BOLT-1/4"-20x1/2"hex........... . S 1.
23 131- 1180 NUT-lock 174 - 20 .o T 1
24 - 187 1036 SCREW-1/4"-20x 1/2" self tapping . .. . . ... e e e 1
~

~ : . Printed in' U.S.A, . \ March 1987




REF. PART NO.

- 1 C 29801
2 C 29764
3 C 29800
4 132- 334
5 192- . 20
6 - C. 26680
7 C 26424
8 129- 102
9 c 1877
10- € 17551
1 C 26266
12 C 18391
13 195- 533
14 131- 165
- 15 129- 37

‘ %  NSS
17 13- 103
18 131- 176
19 C 29803
.20 185 518
~ 20 195- 521
21 C 19025
j 22 129- 122
: 73 132- 320
5 23 132- 333
| 24 T C 29047
25 353- 442
26 C 19376
27 C 19377
28 192- 18

_ *29-  NSS '
. 30 182- .528
31 C 29765
32 13- 102
e’ 129 102
34 193- 29
35 C - 26168
36 C 23514

\1
' . . " ' _ _ .. Printed in US.A.

-

'MODEL'648 AND 648BH COMPACT WHEEL'LOADE‘IRS

TRAVEL CONTROL LINKAGE

" ARM - control (also reqs. C29765, C29803 before S/N 14098394)

DESCRIPTION

~ BUSHING - ball {use S/N 14098394 and after) . .. ............. e
BUSHING - ball {use S/N 14098394 and after) .. ... .. .. RETEEPEPE—

PIN - cotter 1/8" x 3/4”

LOCK WASHER -5/16" _ ............... e [P

PEDAL - motion coqtrol

ROD pedal control

NUT-G/16" NChex ... i e e
SPRING -pedalreturn ................... P

DESC - friction . ..
BUSHING - nylon
WASHER - spring
WASHER - 5/8" .

NUT-1/2" NChex .... S-.....'.-; ........ e e

NUT-#10-32 .

BRACKET -quide (use C29765) . .. ... .. .ot e P
BOLT-5/16" x1T"NChex ...........ccovunrnn. e
NUT = 10CK B/16” NC RBX . o oo it oot e e e e et
ROD - valve control (also regs. C29801, C29765 before S/N 14098394} . ... ...
WASHER - 1/4" (use before S/N14098384) .. ... ... ... ... ..... .

BALLJOINT -.. ..

PIN - cotter 1/8" x 5/8" (use S/N 14098384 and after) . .. ... ............... -

"WASHER - 5/16" {Use S/N 14098304 and after) . ....... ... ... ... ... ...

KNOB--controllever .. ... ... .. e, U

-BHACKET -valve control (use C29768) . . ... ... .. . i e

SCREW - #10-32x1/2" ... i i e e a e ey e
BRACKET -valvecontrol .................... e aa e o
BOLT -B/16" x 374" N.C. hex .. ... e

NUT-5/16"-18 N

L REX e e

LOCK WASHER - 5716 (internal toothl ...
LEVER -directioncontrol . .....:.~.... ... ... S

FOLLOWER - cam

4

March 1987

REQ'D

°

. : T ’



‘ " MODEL 648 AND 848BH COMPACT WHEEL LOADERS n
& ,, HYDRAULIC LIFT (648)
REF. .PART NO. ’ DESCRIPTION - -, REQ'D
1 Cc 19384 ROD -liftcontrol . ... . i ii i e S x|
S 2 € 19025 . BALLJOINT oot RO e 1
3 128- - 122 NUT - B8 NF hex . e e e 4
< 4- *192- "20 s LOCKWASHER-B/16" . e 2
. 5 C 26419 LEVER - liftcontrol ............. e e e e e e 1
T . 6 195- h33 WS HER ™ B/ B 4
‘ 7 v 132- - 310 PIN - cotter 178" x 17" ... ...... T e e 3
B 8 C 28046 - KNOB-Hftlever. .. ..o -1
- . C . 26266 . BUSHING - lever ., 1
10 c 17585 GROSS SHAFTASSEMBLY .............:........ T 1
> " C, 17250 BRACKET -clamp..........._. ... e e e e 2
= 12 *113- 207 BOLT-3/8"x1"NChex ....._......... R C . e - . 4
13 131- 1181 NUT-lock 3/8" NChex ... i ey P 4
14 C . 26187 BRACKET - cylinder mounting (also use C28702 before S/N 14030154) ...... 1
B C 18251 PIN - cylinder mounting, rod endr. . . ... oo oo v T o 1
; £316 C 28702, - PIN-cylinder mounting, footend ................... ... U e 1
217 C 17551 DISC - G0Ny . L . Gl 1
18 132-- 381 PIN - cotter 3/16". x 2-1/2" {use before S/N 14030154) .. ... [ 1.
) 4 187 C, 18154 HOSE - valve to cylinder; short ........... ... .. ... e 1
. - 20 . C 18155 HOSE - valve to cylinder, long ... ... ........ T S P 1
R .2 218-- 5056 FITTING - valve (includes 218-5004 ”O" nng) A 2
) - 22 113 207 BOLT -3/8 " X 1""NCREX ... oot e 2
T . 23 195- 525, WASHER-3/8" .. .. ., e Y e 2
24 131- 1381 - ) NUT-lock 3/8" NChex ................ e 2 2.
. 25 . NS3- CYLINDER - hydraulic lift (use C27590) ............ T 1
26 _ NSS L BODY--cylinder . ... .. e S O i
LF 27 NSS ROD AND PISTON ASSEMBLY .. ............... I e 1
28 NSS FOOT -cylinder .................... N S i 1
Co- c 30054 KIT - seal,’cylinder . ...... R ol e 1
i 29 NSES. SEAL .- ... ... P B e 1-
\ 0. NSS . “O"RING ... ...o..... S S 1
- ]| NSS POURING.. L e P N e M 2
- 32 132- 320 JPIN -gotter 3/327 x 3/4 ... U e e
33 195- - B1& T WASHER-1/4" ... ... ... S 1
34 218- 753 CAP-37°(B48BH)...................... e e e 2
. 3 ,C 26266 BUSHING -nylon ............... e R 1
=7t
<« . w‘ ' - g ) ~
4 M LY a
. ) &
. . - . Printed in US.A. 'March 1987
. ; , PO

el




72

BATTERY

START @

IGNITION

IGNITION SWITCH TERMINALS

NN
¥
REF. PART NO.
- 1 C 25564
1 C 27527
2° ¢ 24815
'3 C 24809
3. ¢ 29410
4 ¢ 27521
4 C 14865
5. C 24814
6 C  24813.°
7 C 25488
8 C . 14537
u 9 C 29413
10 ¢ 27508
11 C 28304
12 C 28979
13 € 27970
14 C - 18113
: 14 C 29074
15 C 30268
6 C 27751
17 C 26525
17 C 27523
18 C 22571
: 19 ¢ 29733
A 20 C 24956
21 C. 22765
2 C 29752
23 C  .29990
24 C 25845
25 C 28673
26  C 29993
27 C 24683
27 C 24817
27 C 27538
27 C 27539
28 223 30
29 - ¢ 29992
)30 C 25338
31 C 2337
32 C 20412
3  NSS
C 28216
.3 C 29411
3 . C 23327
36 .C. 28994
37 .C . 26187
38 ' C 2524
. ¢ 1952
3 C 29035
4 € 27549

-7y

Printed in U.S.A.

MODEL 648 AND 648BH COMPACT WHEEL.LOADERS v 73
ELECTRICAL SYSTEM.
/ DESCRLIPTION o -- REQ'D
. HARNESS - wire {use before S/N 14063830} . . ... ..., cooeeno ., 1
HARNESS - wire {use 5/N 14063830-and after) ...................... . 1-
HARMNESS -wire .......0....... P e e e e e 1
CABLE - solenoid to starter (black){use before S/N 14063830) ....... ... . ... 1
CABLE - solenaoid to starter (black}{use S/N 14063830 and after) . ........... 1
- CABLE - solenoid to battery positive {red){use S/N 14063830 and after} ...... 1,
CABLE - solenoid to battery positive {red){use before S/N 14063830) ... ..... -1
CABLE - battery negative toground (black} . ... ........... ... ... ... . 1
CONNECTOR -stator ...........0 . ouuieennnn. . .. e e 1
CONNECTOR -rectifier ... o . 1
CONNECTOR-lights ..~ .. ... ... ... . ..., e 1
AMMETER - 30 amperes, 12v . .. i e e e e 1
RECTIFIER - voltage, 12v . ... i e e e T 1
HOURMETER . ..ottt 1
- SWITCH -oilpressure ................. G e e 1
BATTERY -12v ....... e 1
CAP - battery (screiw type} . ............ . PR e SO L 6
CAP -bhattery{pushtype) . ......... ... . ....... e e ) 6
SWITCH - ignition {includes key and hardware): .. - .. ....... S 1
KEY -ignition ........... DI e e 1
SOLENQCID - start, 12v (use before S/N 14062830} ... ... ... ... .. .... 1
SOLENOID - start, 12v-(use S/N 14063830 and after) shown ............... 1
HEADLIGHT ASSEMBLY - 12v (repairs page 75) .. . .. e e 2
STARTER - {repairspage 17) ................... . e 1
STAT QR . . 1
SWITCH - neutral start {1only on 848BH) .. .. ... ... ... ... oo ... 2
COIL -ignition, 12v .. ................. st e 1
BREAKER CONTACT ASSEMBLY - ignition {repairspage 19) . ............. 1
SPARK PLUG - {inGludes gasket) ... .-......... P e PR, 2
GASKET.-spark plug ..ot 1
CABLE-sparkplug- ........ e e g 2-
WIRE - solenoid to switch (648}{use before S/N 14063830) ... ... ., e 1
WIRE - solenoid to switch (848BH){use before S/N'14063830) .. ........ .. 1
WIRE - solenoid to switch (848Huse S/N 14063830 and after} . ... ... .. . 1
WIRE - solenoid to switch {648BH}use S/N 14063830 and after} .. .......... 1
FUSE - 30 amperes {included in wire harness) .. ... .. ... ... ... . ... ... 1
WIRE - breaker contacts to coilnegative . .................... P, A
CONNECTOR - SIALOF Lo\ v vt et e e e e ©
WIRE - switch to switch (648 only} .. ... s 1
WIRE -ground .. ... e e e 1 -
. LIGHT - oil pressure (includes wires and connectori{use C30003 and C29411) . , .1
BULB -oil pressure ............ P : 1
-WIRE -switechtohourmeter .. ... ... ........... e \
WIRE - connector to switch ... .. e e e, e
CONNECTOR . . e e 1
WIRE-ground ... 1
WIRE-ground ......... e e U 1
CLIP-headlight wire .. ... .. .. e e 1
"HOLDER -fuse.....!........ B T, 1
CONNECTOR -solenoid .. . ... oo e e 1
a
, March 1987




. R
“
o
- \ ,
.
i
\ v
.
r
f
‘
\
‘
1
= ,
.
! * i
-—
f

REF. PART NO..
1 C 23330
2 C 23012
3 -131- . 629
4 187- 1047
c 22571,
5 NSS
6 C  28932°
7 C 14304
8 C 22573
9 C . -24069.
10 192 19
11 129- 101
12 182 52
13 192- 15
14 120 15
15 19- 37
16 192- 18
17 - . 202
18 11- 108
19 129- 102
20 113- 17
21 193- 57
.22 113- 3
.23 13- 5
25 182- " 147
Cy

t

Printed in US.A.

o

MODEL 648 AND 648BH COMPACT WHEEL LOADERS 75
ELECTRICAL SYSTEM HARDWARE _ ; ‘ ' o

- DESCRIPTION - : ” \REQ'D .

NUT - switch mounting. .. .... o PR : 1
LOCK WASHER -internal tooth ......... e e . 1
NUT -speed type "“U" . .. s 4
SCREW - No. 8-18x1/2" round head Phillips ........................... 4
HEADLIGHT ASSEMBLY ... ... .. ... cociviiii . e 2
RECEPTACLE - headlight {use C22571assembly) ... ..........:..... .. 1
BULB-headlight . ..., ... ... . ... i Fei e . 1
GASKET -headlight ... ... . ... ... .. ... . . . . ., 2
LENS - headlight . ... ... i e 1
CCOVER-terminal. .. ... e e e 1
LOCKWASHER -1/4" . .. ... ... .. ... ...... e e e . 4
NUT-1/4"-20hex ..o i S e " UA
SCREW -No.6-32x1/2"panhead, Phillips _............ ... ... ... ... .. 2.
LOCK WAHSER-No.6 ............ B U 2
NUT-No.G-32hex .. ... i 2
NUT-No. 10N.F hex ..o e e, 8
LOCK WASHER - NO. 10 ... ..o 4
BOLT 5/16” - 18 x3/4” round head, squareneck ... ...._ .. ... ....... . 1
BOLT - 1/4" - 20 x3/4" round head, square neck . , . . .. e X 1
NUTF-5/16"-18hex .. .. .. S ) 1
) 1

1

A

1

2

-

; : March 1987




(5,

76

AYYACHMENT
DRVE

l

‘
OFF

TRAVEL

CONTROL

FART

®

RANGE SELECTOM

§O)

I

&

Dnﬁlﬁ

e ——
rumr AP
i -
- LN

DD NOTF GIICOMMNECT AMY COUPLERS WHILE TNOINE 1B
AUNNING FERTOMAL INIUATY OR BAMAGE TO LQUIFMERT
MAY REBULT SLE OFIRATORE MANUAL

BACHMHOE DABCONMICTEID BALANDY

11k

atrun

IMPORTANT
WACKHGE DIACONNECTED
() COMNECT PUMP BUPFLY TO' FOWIR BEYOND Ok TRACTOR
(2) 100 MOSES ON NACHHOR
NACKHDE CONNLCTED
(] COMMECT FUMP SUPPLY TO FLMALE COUPLER
DN BACKHOE
121 CONNECT POWER SEYOND Y0 FEMaLL COUPLIR
ON TRALTGR A3 SHOWN
IF] CONMNECY METURM YOFEMALY COUPLER 88 SHOWN

b

-

GABOLINE
oONLY

KEEP ALL SHIELDS i PLACE

SET PARKING BRAKE

BHUT OFF ENGINE
AEMOVE IGNITION KEY

BEFORE SERVICING MACHINE.
KEEP PEQOPLE RND PETS A SAFE

BEFORE LEAVING OPERATOR'S POSITION.
SHIFT, TRANSMISSION TO NEUTRAL

DISENGAGE ATTACHMENT CLUTCH

WAIT FON ALL MOVEMENT TO §TOP

DISTANCE AWAY FROM MACHINE.

o —

_ REF. - PART NO.

1 3217 6403
1 C 27998
2 Cc 2692
.3 321- 325
4 C 14539
5 C. 29031
6  321- 2147
7 321- - 211
8 * 321 2338
9 C 27474
10 - ¢ 26861
10 321- 6254
1. 321- . 5040
12 C 26910
12 c 26911

13 321- 5115

13 "321- B116

y -
)

14 C 26657
15« 'C 27189
6 C . 27190
17 C 27607
17 C 27608

18 C 27609
18 € .27610
19 C 26700
1 321- 6463
3 321- 4733
4 321- 4743
5  321- 4728
6  321- 4692
7. 321- 4729
8 321- 4732
9 321- 4693
10 321- 4749
321- 4787

MODEL 648 AND 648BH COMPACT WHEEL LOADERS.

DECAL - instrument panel {use S/N 14076821 and after) . ................

DECAL -

_ DECAL-

DECAL -

DECALS (English)
{Use before S/N 14076862)

DESCRIPTION
DECAL - instrurmnent panel {use-before S/N 14076821} .. ... ... ..., ........

“648" luse before S/N 14063844)

“Caution” . ...... ... ... ...,
ail, hydraulic reseruonr ..........

DECAL-gasoline...... .. ... .. ... ciiinnn.n e .

DECAL -

" DECAL-
_ DECAL -
DECAL -
DECAL -

ignition switch ................
attachmentdrive ............:.
travel control . _. . _ ... e
rangeselector. .. ... ..........
“Warning” hose routing ........

DECAL - "Warning"*, coupling procedure (shown}. . ... ... ...............

MEDALLION - "Case"” .................

DECAL - “Case" tread L.H. (shown}{use before $/N 14063844) ... .. e
DECAL - “Case” tread R.H. (use before §/N14063844) .. . ... ............. :
DECAL - “Case” tread R.H.* {shown) use on backhaoe dipper (use before S/N

DECAL

DECAL -

TA0B3BAA) . . e

- “Case’ tread L.H.* use on backhoe dipper {use before

SN TA0B38A) .« . e e e
aircleaner .......... .........

DECAL - "HYLOAD" {use before S/N 14063844} .. .. ... .. .. .. e
DECAL - "HYDRIV" {use before S/N 14063844) .. . ... ... .. ... e

DECAL - loader arm R.H. front {use S/N 14063844 and after) . .............. -

- DECAL - loader arm L.H. front (shown){use S/N 14063844 and after} ........
DECAL - loader arm R.H. rear (use S/N 14063844 and after) . ... ............
BECAL - loader arm L.H. rear (shown}{use S/N 14063844 and after) .. .......

DECAL -

DECAL -

DECAL -
DECAL -

fuel (use S/N 14076853 and after)

..............................

DECALS (French and English) . .

instrumentpanel ..............
DECAL-"Caution” ., ............ .......
gasoline......................
ignitionswitch . ...............

DECAL -attachmentdrive ............ . .coiiiiiinn. ... e

DECAL

-travelcontrol ... ... .. .......
DECAL -
DECAL -
DECAL -

range selector...t.............

“"Warning’* coupling procedure .,
backhoecontrols . ......... . ..

R R e T T

*R.H. and L.H. on the backhoe are determined by your normal operating position of the backhoe.

Printed in U.5.A,

!

[ . SO

—_

- aud md o k3 ) el ek b
T

March 1987




. .
78 ~ ¢ . - . ) . * - ~ B . ; . .
! . { - MODEL 648 AND 648BH COMPACT WHEEL LOADERS ) 79
. - DECALS (English) . .
S ey e T ' ‘ - (Use S/N 14076862 and ater) :
. L v sy mEyuer X OPEAATORN MARUSL . ' )
———] I T T T T R —— REF.  PART NO. DESCRIPTION ‘ REQ'
: ) Q ~, :\ . 1 Cc 27998 DECAL - instrument panel .., ... e e 17
. ‘ : B} AR y S 2 C 29695 DECAL - 648 hyload’* loaderarms............ e - 2
- : R T DY S S 7 3 321- 3256 "DECAL-“Caution” .. ... .. ... .. ..o .] et 1
| ‘ ' Y . ] . 4 C 14539 DECAL - 0il, hydraulic reservoir . . . ... ..ot e e 1
| 5 . C - 29031 DECAL -gasoline........«.. ... oo -1
] - - 6 321- 2147 DECAL -ignitionswitch . ... ... .. . e 1
' T ot virn 7 321- 211 DECAL - attachmentdrive . .- ... . ... i e e 1
e ) 1l -8 321- 2338 DECAL - travel control . ... ... . e o
9 .C 27474 DECAL-rangeselector. . .. ... .. . o i e 1
T AN cvin . . X - 10 C 26861 DECAL - “Warning” hose routing . ....... e e e —- 2
[ ConmicT rume sUTTLY o powinatroNs omtmacron | 10 321- 6254 DECAL - ““Warning”, coupling procedure (shown) .. ......... S S T2
T Cannter e suFFLY 70 .;.m:\m{m . RA 321-  "B040 MEDALLION-""Case” .................. L P 1
. () CONRECT PRWER BEYORD 10 FAMALE COUFLER - . . 12 C 29694 DECAL - “INGERSOLL" loader arms ... ....... oo e, 2
M e g:::::;’ron:V.:::?:':IHAI.E.CDLI!LIR AS SHOWN - ’ 13 C 29696 DECAL - ”INGERSDLL” seat 7baCk\. e T . ) -1
| . 14 c 29918 DECAL - “INGERSOLL " instrumenttower ........ ... . ... coooatu. 1
| ! . . 15 C 26700 DECAL - U8l e e S
- B ) 16 C 30539 MEDALLION - “INGERSOLL" ... ©. e T, 1
: : (3) — . = ) . ) ~_ DECALS (French and English)
r__L. T e @ e @ ® N - Lo , . ' ; .
@ I_OF_I__]- @ . :@‘L : . ti—— - : 1 321- 6463 DECAL —instrumentpanel- . ... ... ... e 1
Rl sLow REY o (PR R RETER - 3 321- 4733 DECAL - Caution” . .7 . e e e e 1
| F 4 | f*”*** ACAUTI 0 N ‘5{\ 3%1 - 2;3:83 DECAt - qil, h!ydraulic PBSEIVOI . o ot e e e e et e ‘1I
| i— R 1- DECAL-gasoline,.............. e e i e
; B . ] 5 @ @ KEEP ALL SHIELDS IN FLAGE = - B 321- 4692 DECAL -ignitionswitch ... ... ... . .o S 1
| ¥ arracaiar | S BTSN BT TRANGMISDON T NEUTRAL - 7 321- 4729 DECAL-Gttachmentdrive .............ooeoneooeeeoos oo, 1
U ® R S AN BRAKE o cLuren 8 - 321- ' 4732 - DECAL-1ravel COMIOl .. .........'iimai it 1
: ® : 1 l ‘ A . SHUT OFF ERGINE 9 321- 4693 DECAL -range selector. . .. . .. e 1
t ‘ i WA TOR ALL MOVEMENT TO STOP .10 321 4749 DECAL - “Warning” coupling procedure™. . ............. e 1
& FAST P eTerrYr [| SEEoRe seRvicinG mackinE . 321- 4787 DECAL -backhoecontrols .. ... . ... oo oo
_E i - GFF N @ @ anLy DISTANCE AWAY FROM MACHINE ' . . B ’
o .
“ . )
b koic- i
M ol i
R Ingersoll |
. _ ' Printed in U.S.A. .o o ’ March 1987




\

AN ELACEACERIRLECE I TOL e LEL A E N

REF. PART NO.
1 C 17641
2 C . 13360
3 1137 424
4 192 23
5  C 23982
6§ C 23946
1 NSS

2 111-° 530
3 111 531
4 92 8
5 129- 105

Printed in US.A.

MODEL 6483AND 648BH COMPACT WHEEL LOADERS.
WEIGHT BOX AND DRAW BAR’
. DESCRIPTION
WEIGHT BOX - (B48) - - oo oo oo
DRAWBAR ... ... RO O
BOLT - 172 x 17 NG hex oo oo
LOCK WASHER - 1/2% .0 oo ooe oo
WEIGHT BOX - (B48BH) . . .. oo .

BRACKET - mounting (648BH)

M;‘
D10 WHEEL WEIGHTS
WEIGHT - wheel {Order as machineryitem).......c.ccvioiianns,
BOLT - 1/2 x 2-1/2"" NC round head, squareneck ZP............. P
BOLT - 1/2" x2-3/4"" NC round head, squareneck ZP..............
LOCK WASHER - 1/2" .
NUT -1/2" NChex"...... e e e
i

81

o] = R S Y

* March 1987




’ . ‘ MODEL 648 AND 6488H COMPACT WHEEL LOADERS . 83 L
. . MODEL LT16 HYDRAULIC PTO KIT 4 .
. " REF. “ PART NO. _ - DESCRIPTION : REQ'D
S . L 30044. .  VALVE - hydraulic, PTO {repairs page 85)(does notinclude handle) .. ........ -1
' ‘ v he _ _ (] . b . .
ILLUSTRATED AS VIEWED FROM g g:g- gg; }::E:mg :Ll\::ﬁ;, ggo ....... e i e %
H FTRACTOR '— ! r ..-.‘.........--:................._...° ........... .
‘ LEFT REAR O - 4 ~ € 18287 . HOSE ValVe inlet. .. ... oo 1
¢ ' 5 C 30051 HOSE-walveoutlet . ... ... .. . it O e e 1
i - . 6 C 18285 TUBE-PTOvalvetotractorvalve , ........... e A 1
" 7 c 26004  TUBE-pumptoPTOvalve...... T e e e 1 .
N 8 C 15389 ° CLAMP -tubesupport ... ... i e 1 \
8 113- 3. BOLT-1/4"x3/4" NChex . ... ........ e e e - 1
10 192- 19 LOCK WASHER-1/4" ... .. e e e e e 1 -
, y ! 11 129- 101 - NUT - 1747 NC hEX o ottt i e et e n e st ananss . 1
' - 12 113- 206 BOLT-3/B"x3/4"NCheX ...y T e e i 4 ' .
i 13 .- 192- 21 LOCK WASHER - 3/8" . . i i e it et ittt 4 4
14 C 22829 " TUBE -hydraulicloop ......._........... e e e 1°
& . o
. TO TRACTOR .
PUMPE PRESSURE PORT )
‘ 3
| .
s N
| ' )
i . -
TRACTOR VALVE
INLET i.f—T/ 3 .
F]

£

' Printed in US.A. ' . - March 1987




r
y
2. 3 -
' o @ .
; -
d
:
' -
.
+ -
. d A
B N
Y
\
B =
¢ L3
@ °
L - a L
- P
i J
|- [
f - - s
RN
* -
- - -
- LY W
= ~
L]
, f
.
£
v
N L]
=
- -
\
A4 -
-5
- h- -
'
N .
£ ¢
. N .
]
.
"
-l “
1Y
<
.
AN
L]
i
‘
hY \‘
\
§
4
o
1 L
\ R
N
Uofy
- Fil
7,}*"
- il
' #
kY
] n N
- v * 3 ¢
o .
B
.
f

REF. PART NO.

1 C 11888

2 C 11889

C 30044

' 3 141- 62
4 132- 5

5 182- 527

6 192- 19

7 -221- 842

8 C 28700

9 C 28698

710 C 28716

11 211- 1

12. C 18417

’ 1" C 28696
» * 14" C 11891 .
156 NSS ‘

. 16 C 11895

17 195- 102
18 192- 19,

19 75 48

.20 c 11893

21 169- 83

i 22 C 11901

23 C 11892

24 . C ., 11886

. 25 C 11887

26 113- , 206

- . 27 192- 21

-

1 Printed in U.S.A.

i}

v

MODEL 648 AND 648BH COMPACT WHEEL LOADERS 85
LT16 HYDRAULIC PTO VALVE .
’ - DESCRIPTION T " REQD
BRACKET -handle ......c.c.oi i iiaae e e 1
HANDLE-valve................couo. bl J U 17
VALVE - hydraulic PTO......... N e P 1
- PiN-clevis ... ................. e e e 1
PIN -cotter 1/16" x /2" ... . ............ e e 1
SCREW.............. o e e e e e et e 2
LOCK WASHER - 1/4" .. & .. 2 &
PLUG -relief 3/8" NPT ... ... . el 1 &
WASHER - relief, 010" ... ... ... . ... e e e UAR
WASHER - relief, .020" .. ... . ... .......... N UAR
SPRING-relief. . ... e 1
BALL-relief3/8" ... .. ... ... ... .. e e 1
SEAT -relief...... e e (PP S 1
- SEAL-"Q"vng, reliefseat ....:... . ... oo Wl 1
SEAL-"U"cup........... P e P 2
BODY AND SPOOL ASSEMBLY - {order G30044 valve) ... .. e 1
ADAPTER -spool .......... P DU S e 1
WASHER-detent . ... ... .. oo an. e e .- 1
LOCK WASHER-1/4" ... .. . ... . ... e 1
SCREW-1/4" x1/2" rd. hd. machine ................ e 1 ,
BONNET detent.................. LV oL 1
SCREW -bonnet #8 x 2-1/4" fillisterhead . ..............covoii.ts 4 )
PIN-detent .................. e e o
SPRING -detent .., .. ..t e s 1
WASHER - detentgap ...... e e 1
B O X o = o e 1
BOLT.-3/8" " x3/4" NChex ... .o i e e e o4
LOCK WASHER-3/8" .............. e e e 4
> !
. ~ March 1987




REF. PART NO.
1 C 26200
2 219- | 405
3 C 14722
4 C 14724
§ . 138 308
6 132- 91

7 195- - 541
8 C 14715
9 C 14991
10 13- 118
M- 131 176
12 C 28985
13 C 28900
14 C 14725
15 C 16128
C 14712
16 C 14703
17+ C 14709
18 c 14710
19 C 16128
1 C 26200
2 C' 26188
3 C 14976
. 4 132- 310
5 13- a7
6 192- 23

Printed in U.S.A.

MODEL 848 AND 648BH COMPACT WHEEL LOADERS . 87

~ LT26 THREE POINT HITCH
. [FRAME, LIFT RODS AND ARMS)

. DESCRIPTION - . REQ'D

HITCH PLATEASSEMBLY . ... e e

CFITTING -lube .. .. ...
NUT-liftrod ........

PIN-roll 1/4"x3"....
PIN - cotter 3/16"" x 1*'
WASHER - plain 5/8" .
ARM-lift ... ...._.
CHAIN -stay 12 links. .

Ar b4 e s e P T T T To0 T T

CNUT-loek B/18” NChex . ...0 . D

PIN-Kklik ............
PIN-Klik ....~.......
ROD-Iift L.H. .......
PIN-¢levis ..........

PIN - clevis 5/8" x 3" . .

- LT26 THREE POINT HITCH
(CYLINDER AND DRAWBAR MOUNTING)

HITCH PLATE ASSEMBLY . ... oo SN
. PIN - lower cylinder mounting ........ R P |
PIN - uppercylinder mounting ... . ....... ... ... .o i, s - 1

PIN - cotter 1/8" x 1" .

1
2

1

1

i

6

4

2

) 1

BOLT -5/16" x5/8 " NChex, zincplated . ........ ... .. it 2
2

2

3

1

1

1

1

1

1

1

................................................
................................................

- @

P e e T T e

3 .
BOLT - 1/2" x 1-1/4” NG hex, zirc plated . ... .. U s L 4
4

LOCK WASHER -1/2"

..................................................

March 1987




1 .
88 ‘ q ‘
- MODEL 648 AND B48BH COMPACT WHEEL LOADERS 89
) . MODEL LT26 THREE POINT HITCH
B} ; . ) . . A ' (HYDRAULIC CONNECTIONS AND COMPONENTS)
' ' REF. PART NO. ‘ DESCRIPTION . REQD
1 221- 1138 . NIPPLE - 14" X3 i e e <1
. 2 21- 1375 ELBOW-90° . ...ooeiie e s SIS A
3 C. 17188 “HOSE - hydraulic, 8RO, .« oo i et e e a e e 1
. 4 c - 17188 HOSE - hydraulic, long - -« ev v v e v ons e e 1
. 5 218- 5479 FITTING -tee swive! . ........ e e 2
6 NSS . . CYLINDER ASSEMBLY -{use C26494) .. .. ... . . . i, 1
. 7 C  19476* BODY -cylinder............. e PR 1
8 C 18469* ROD AND PISTON ASSEMBLY ... ... i e 1
- g NSS . FOOT -oylinder fuse C28494) . 1. ... ... e 1 -
C 30054 L PR R 1
-10 c 14979* . SEAL-wiper .......... ..o..oo... e e 1
1" C  28487% P RING L . e e 1
R 12 c 28697" D RING . e e e e 2
- h *for original cylinder
{ .
MODEL F27 HITCH ADAPTE{L
S 1 - C. 14872, BRACKET -hitch AaPIEr . ..ot eneeieeiaaieanie e e 1
. - 2 C 14568 PIN-drawbar . ... i eiaan e -1 . i
o - 3 \113- 425 BOLT -11/2” x 3" hex, zinc plated ........ e e e 4
. .
|L Y
IR . . . B ° ’ Lo v
S o : L Printed in U.S.A. Ty * o R ‘ : March 1987




90 : o : ' :
' . . : ' MODEL 648 AND 648BH COMPACT WHEEL LOADERS : 1 X
) ) LL20 FORK LIFT ,
REF. PART NO.. . DESCRIPTION - REQ'D
1 c 18637 FRAME ASSEMBLY - fork !if't .......................................... 1 i
— -2, C 18641 TINE-fork lift. .. ... .. ..o . ........ € 2 :
3 13- 606 BOLT -5/8" x 1-1/4"° NC hex ........................ S A 4 - |
4 192- 25 LOCK WASHER-5/8".................. e 4 |
5 c 17334 © PIN-loader, 3-5/16" . ... .. .. i 2
6 c 17336+ PIN-loader, 4-3/4" .. . . 1
7 195- 545 WASHER-3/4"plainZP .. ... ... ... 6
. 8 C 28232 RING-retaining .. ... ......... ... .. ... e e e 6
.o 9 C 21963 PIN-evlinder lift ... . .. .. ... L 1
. 10 138 2005 PIN-spirol 1/4" x 17 ..o 1 |
‘ LL20 FORK LIFT CHECK VALVE HYDRAULIC COMPONENTS ’ |
(LL21 VALVE KIT) .
1 218- 1054 - FITTING - elbow 90°3/8" NPT x9/16" - 18IC oo oo 1 |
- T2 221- 1348 CONNECTOR - reduction 1/4” x 1/2" NPT . ... oo oo 1 |
A 3 C 28274 VALVE-check...... ... . . . . . Ceee 1.
4 218 993 T ADAPTER -swivel 90° ... % %a ..., 1
) 5 218- - 483 FITTING - elbow 90° 1/4" NPT x9/16" - 18 JC ' 1
. ) . 6 'C 25168 HOSE-hydraulic . ......... ... ... .. . .. R 1
Y — 7 218- " 5222 CRITTING -tee 9/16" - 18 . . o 1
,./.“:\ o L
i : , | 7 '
g :
Lo
- pe f_l;
s - -
VA A
[ 1 .
;4 1
" 1 N '
’ { .
1
| .
I
i -
‘ -
t -
i .
1 I *
! . ) .
! .
] .
e
i~y
- Y .
// ’ . !
// hv iy’ "'!?:'L‘\ 1 !
BN
|i: < /‘,‘ \IHl .
Tz 1 |
, ?’J, UaE
R TN g
i A -
- hg L, Ay ' ’ . .
l];“-".; N u’Lj d“ - ) 4 ' ;.P‘
. . L ; . B : | ' Printed in U.S.A. o o L March 1987
‘ ) : . . : Lo e . ' 4 . ’ . l




REF.

s —a —a
WN =0~ hH WN = =

WO~

PART NO.

- C 24520
o 24519
C - 23684
113- - 410
192- 213
C 23736
C 23733
C 23737
132- 335
195- - 545
c 23738
C 24730
141~ 56
C 10898
c 25958
c 25960
c 26334
C 25961"
13- 713
192- 27
o 26480
C - 28478
c 28222
195- 545
195- 553
C 21963
C - 25965
187- 1046

Printed in U.S.A.

o

MODEL 648 AND 648BH COMPACT WHEEL LOADERS

“ ‘BACKHOE SEAT ASSEMBLY - 648BH

DESCRIPTION

PAD-footvrest, LLH. ... .o oL S
PAD - footrest, RoH. . oot
PLATE - mounting, réar .. ......c.ouuinuneneaaannn... [
BOLT -1/27 X 1-1/2 heX . oo
LOCKWASHER-1/2" . ... i e
POST ASSEMBLY - SBEL ... it et e e
TUBE ASSEMBLY - SUppOrt, POST .. L.ttt a i e doh e
PIN - DIVOT . e

2

PIN - cotter-1/8"x 1-1/4" ... ... ... . ... ..... et

WASHER
PLATE - pivot, seat

' BACKHOE MOUNTING COMPONENTS 648BH

L} -

ARM -mounting, lower R.H. .. .0 T o
ARM - mounting, lower L.H. ...... P R
ARM - mounting, side.......... e e
BTV 1] o N B o TR | T O
BOLT - 3/4" x 1-3/4" e e
LOCK WASHER - 3/4™ . .. e e
PIN-3/4" ... o e
PIN—1 ...................

WASHER - 374" e s
WA SHER - 17 i e e e e
PIN=mMOURting. ... e PP
PIN - POLAINEE, .t e e -
SCREW -3/8"-16x5/8"washerhead................................ g

PIN-adjust. . ... e TR
PIN - clevis 172 X 1-3/8" o e e e -
PiIN-safety...................... et e e e e e

a3

REQ'D

— o =k 2 NI A b 2 D ol el ek

NNNEDIDPHPDOO AN 2 =

March 1987




J £ "
JI . - e 7 ‘ | 7 | s
MODEL 648 AND 648BH COMPACT WHEEL LOADERS
BACKHOE HYDRAULIC CONNECTING LINES (648BH)

REF.  PART NO. ‘ DESCRIPTION REQ'D
1 C 18285 TUBE-valvetohose ...\ .. ... ... ... et e 1
2 c 26004 TUBE-pumptohose . v..oveinrnrnannine.s e 1
3 C 28278 HOSE - hydraulic . .. .- B e e e 03
4 C 15389 CLAMP -tube support ................. M. e 1

5 113- 3 BOLT-1/4"x3/4" NChex ...t e 1
6 192- 19 LOCK WASHER -1/ . i it ea s e 1
7 129- - 101 L G 7 S [ T U 1
- 8 214- ‘254 CLAMP -hose 1-1/47 . i et et e e, 1

9 218- 5062 FITTING - straight, hydraullc (mc[udes 218 5007 ‘0" rlng) e 1
10 218- bOQ7 B A = 111V 1
11 218- 485 FITTING -90%elbow, hydraulic ... ... ..o DU 1
12 218- 458 " FITTING - straight, hydraulic ... .. o e 1

13 C 26023 TUBE - return, backhoetotee .. ................ e e 1
14 C 23887 TUBE - return, on backhoe . . . . .. e e et R 1
15 218- 445 FITTING - straight, hydraulic .............coieerieieeanans, P 1
16 214- 258 CLAMP - tUDe SUPPOIT ..ottt e et 1
17 c 23939 . COUPLER-body .. ....oivn it e 3
C 28742 D RING ot ittt et U
18 c 2839 COUPLER-nOsEpigcE .\ .o i i aaes e 3
19 C 28272 PLLUG - protective, cauplerbody .. ... ... 1
20 C 23918 CAP - protective, coupler, nosepiecé................... e 1
RN 21 218- 8232 - FITTING-30%elbow, hydraulic .. ... ... oo e ... 2
\ 22 218- 777 _PLUG - tube {for return tube with backhoe dlsconnected) ......... P 1
23 217- 1103 COUPLING-1/2" pipe, highpressure . .<: ... . .. 0 oot 3
221- 1842 PLUG -pipe, backhoe valve ... i c i i v i e . 1
218- 5136 FITTING - 45° elbow, hydraulic {in base of dipper cylinder) ................. 1

. “ .
A - ’ . - ‘ ?‘;{."“ LAYNCEN ,‘ ) ;
. fregs o o .
- e . - ' 1 ) ) - . :
, Printed in U.5.A, . . March 1987 R
b ) . , . . .
— w




NUMERI

CAL INDEX

NUMERICAL INDEX

96

FAGE

REF.

PAGE
NO

REF . -

REF. PART
NO .

PART
NO.

PART
NGO

PAGE

PAGE

NO.

|
|
}
]

-

-

>, .

OO M~ 212011.15 96600.5?7[ oo ® =D = m - .
Lo ] o™~ M~ S MmN N N
— — e N o~ AN SOV AN A - ndlné22|44336_.32.2 P vl v o] e ] e ey
— 3311?.11111. AL N e ; L .

- . .hv-ﬂu.
SR AN A NN ORI MM N G I S P P 0 0 0 5 @) P L OL L LA LA =] e 10 Oy O O et .
it LAt A o ot T s e e e W o O
TINS5 e NN N O NS S O O O OV DY Oy O 6 O Oh O O B0 O "o o ?9223333??”””355999999@5

b -

3 i 2

HO. '

NC.

o T
B -
- .. . L. ,

.o FOMMNMIMORDAANMINONDODRN AN AND AN FOh— O N hHOD uﬁﬁﬁb D v e

T OTO DM i i e e e NN NN NN M MO0 e NN oo M AN MWOND A~ NM T 853333_1311121

. .

a -7 R % . .
' -
37777{77777777777;7.?7?7.777773151559999999991?9377’13999935511r115559933.
— LT e - . A A A A AT S S G TG NN NM OO CIPS PP o e e el 0 ) P D

4

14

256_....B90123&?5618901..3&.56789017.6&...47..5739012051682233312.&311?5901212.3?859

1222223333333333.&-&:4;u...uru..n,.ﬂ.aS?lG_rl_/?D000112:&.4I..I.355666666_}.777112223333362

..u.u...u..ﬁw.u.fq;u..4..4:4:4.4/4Lq.u-44.4»4...._..Q.,u..q.hv.....»nu...ﬂ5555555555555566566999222255565..D..UrD..DerDrD67.8

OOOOOUUOU.OOODOOOO_UUUOOOOOOOOOGUOIllllllllllllilllzzzzzzz222222222.27_2

CC.CCCCCCCCCCCCGCCCCCCCCCCCCC.CCCCCCCCCCCCCCCCC.CCCCCCCCCCCCCCCCCCCC.CCC
N ! .

-

NO.

NO.

NO.

"REF .

PAGE
NO

NO.

PART
ND

REF.
NOD.

PAGE
NO.

NO.

PART

H
:
dw R - . s

NN Lo O~ oo MM TG T FIOONOODD OO OO M m ot m Oy . &SNm N TN O
2222236789116447&41..4:4...4..411441&444122.&6791113329111 111.‘123&.681111222221
. o - '
Y

o

o ’
111111111111713?33133331331333319.555555555.5577:??79997?7.?777755555555
11111111111111111111111111111111 llllLllllllllllblllilLll111 .
L2 * . R N
.

e : : : . . ' . -

- '
-

578016?8901.2&.6?8357890123,..._.Srﬁ?89235790230.25013ru567:457.19.0191256737895?1
2222222222%2222222222222222222233333}33333333333_33333333333333333444 -
22222222222222222222222222222222222222122222222222222.222222222222222

CCCCCCCCC..CCCCCCCCC.CCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCC

s
[

-~

' —

N M~ T3] . 'l P~ oo~ S N G, BV N o L 2] o~ N -

= oo o e e nea oo o — B N I N VI I e N Rt - o 11181122268122|
s a -

4611112511:41:41291261&111611111411261

» . . ,
. . . " : WY LY O O O Oy O O O

o oy o —~ M, 555953333311311911%991555999199355
o e A ih @ o o O M 10 1Y 1N O D W P €0 00 P O O3 BN B 6 ——

33_1...23_..!7...4..45233?563,.48983335686666699655!4..3..5.4%4,

R R ) i ;
. .
I ; PrgN LY U3 Ot D D Fand DV AD i P [ 0 03 O 10 CD Oh 1) WD Ch e 00 =3
OO O rd D~ Dt NN~ O D N~ N TN 07 IS N =0 WD PP = .
WMHM%M%??J&Q&55?78888000891777?13&8&&&&55522&hl???ﬂﬁ?ZGMSMOMMMMMMﬂMM
A o e M1 0 O N ST LD o —
1111111111222222222233333&5555566?88888380000
NBSSSBBBSBSB8888888888888888888BBBBBBBBﬁSB99999999wwwwwHNNMMNMNMNNWH
L T B B M B §
llllllllllr_a.l.llllllllll11111111111111111111111
CCCCCCCCCCCCCGCCCCCCCCCCCC?CCCCCCCCCCCCCCCCCCCCCCCﬁTCCCﬂC@CﬁCCﬁﬂCCCC
. : T . iR . .

Y T -+

wo no . mn o Loy o o~ MO DmT NFNANDWOY I~ OO o~ [ =]
1113984978211871112122341L112515116....%...4.111911121211117111?83111292?222
. 1 ..»ﬂvl.q,
' ' B e
- - |num..wt

s
. 4 . n . .. °

1 . . r -

-’ 3

. . .
_...,__60519905788899666&.656396.06128445567358899013.&.&.6781111578617394:&.7&.95
7.07._../988ll.522232111134653159122333333333333.&&4&fu..558‘91u.558889445781812,5
8999933.&551.L.lz,n.szbro_r{?..gs111222333333333&.o&.ﬁ..ﬂ...f&;ﬂ.fa.uqru...ﬂfu.1444455555556666679000
,a..u..ﬂ:u...455_._355666666666657?..7..77777777??77?77777?77?777777?77777777777?5888
> 111111111.111111111111111111111111llullllll111111111111111111111111111
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC#CCCCCCCCCCCCCCCCCCCCCCC.CCCC@CC@CC

f;!fflf.. . . o .
o O~ @ e e own o
o - el A W W I = s B B e BT e B |

ch M o MO NG DD —A—AMTO~M Y] N WD WY O I~ ™~
H OO e I T N A et DN N = N N I I O o d O o e o md G e D P O D = O = 73 £ P o B0 T o O N S

o i/

!

VAR INNM BN OO A M A M RO A RO A IO N O G M~ O 07 0 O — N P B B P B P BT 10 = 1 1YY U0 0 N0
ONNOANNOODOOQRCRTMOOMNEOOMNEO NN MO OAaMO®M OSSR DM SN OOE 00 DE N NN WL 0NN

-

' (
b . ' . , ) f

1

oD DO DDA ANANANMDINGONIN O OO0~ OOMORMNNMIIROAOANOINNNONMONANIN@ONDOD 0~ D
MR NT OO DR A NN OO OO T O VDNYOINNOOMOMUDOITNNANGO~ A NNSNNNNNMM MmO
MUODONNO OO ODOVRAN NN NOOAN A A A A NN NNAMA A A NN AON NN OO OO PO Do o m:
DOoOOD At A At e, st NN NN NN T OO MO O MW M T d D Pt P 33 T T o g ad ot D G
llllllllllllllllll‘llllllllllllllllqh.llllllli;llll111111111]—-1111111-1111
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCQCCC




